Parts Manual

16K PLUS

Auto Align Bale Runner

Part Number K49356-03



IMPORTANT:

ALL ITEMS ARE IDENTIFIED WITH A
PART NUMBER. Some of the smaller
parts such as bolts, nuts, washers, etc.
are not all shown, however, the quantity
used are listed in the text for that section
which they fit into. That particular quantity
is always the quantity required for one
complete assembly.

Smaller parts, which are welded together
to construct a larger part, are not to be
ordered as individual pieces, unless they
have a part number to identify them.

Contact your nearest dealer for genuine
repair parts. Dealers carry ample stock
and are backed by the manufacturer and
regional associations.

PROAG PAINT
Spray Cans:

Part Number

Litre Cans:

Part Number

MANUALS

Part Number

KAO355 ...

Description
Red Spray Can
Sky White Spray Can

Description
Red Paint/Litre

Description
Operator’s Manual




Table of Contents

Section 1:

Parts BreakdOWN .........cceiimiinmmmmmissssnmmsssssnmsss s nnsssss s s sssss s snssnns 1-1
[ 7= 10 0 = OO PP PR PPPRRIN 1-2
[ 1o o O TRP TP P PRSPPI 1-4
Hydraulic Valves MOUNTING .....cooiiiiiiiiiiiiiee e 1-6
SENSOIS MOUNTING ..ttt e e e e snr e e snre e e snneas 1-8
Bed Assembly - Stage 1 - Serial # K161405191 and prior ..........cccceevvveeiiienenieeenne 1-10
Bed Assembly - Stage 1 - Serial # K161405301 t0 present.........ccccccvvevvcvveeeeiinnnenn. 1-12
Bed ASSEMDIY - STAQGE 2....co i e 1-14
Slow MoVING VENICIE SN ..ot 1-16
Loader Assembly - Serial # K161405191 and Prior..........ccceevieeerieeeiieee e 1-18
Loader Assembly - Serial # K161405301 t0 present ........ccccooceeeviieeiiiieciiiee e 1-20
Loader Arm ASSEMDIY .......oueiiiiiiiiiiee e 1-22
Hose Clamp Locations - Stage 1 .......eiiiiiiiiie et 1-24
Hose Clamp LOCations - StAge 2 ........coiiiiiiiiiiieiiee et 1-25
Drive Chain ASSEMDIY .......coiiiiiiiii e 1-26
FINAl ASSEMDIY ..o e s 1-28
Hydraulic ASSEMDIY .......ooiiiiiieii e e e 1-30
HAWE VAIVE ... .o e s 1-34
Cylinder Specification Sheet ........c..ei i 1-36
Electrical Control ASSEMDIY.........ueiiiiiii e 1-37
LIght ASSEMDIY ....ceiiiiiiiee et e e s 1-38
SUSPENSION ASSEMDIY .......viiiiiiii ittt s e s bre e e anree e 1-39
Non Brake HUD ASSEMDIY .......cooiiiiiiiiiiie e 1-40
Air Brake HUD ASSEMDIY........cooiiiiii e 1-41
Air Brake ASSEMDIY .......oouiiiiiiie e 1-42
Hydraulic Brake ASSEMDIY.......coooiiiiiiiiiiee e 1-44
Slack AdjuStMENt ASSEMDIY ......cooouiiiiiie e e 1-46

g T L= i

16K PLUS

August 2014 i



Table of Contents
. Notes |

ii August 2014 16K PLUS



Section 1:
Parts Breakdown

Section Contents

FramIe .. 1-2
HITCN oo 1-4
Hydraulic Valves Mounting ............cooviiiiiiiiiiieeeeee 1-6
SeNSOrS MOUNTING ..cceoiiiiiiiiieie e 1-8
Bed Assembly - Stage 1 - Serial # K161405191 and prior ................ 1-10
Bed Assembly - Stage 1 - Serial # K161405301 to present............... 1-12
Bed Assembly - Stage 2. 1-14
Slow Moving VENICIe Sign .....cccooiiiiiiiiiiee e 1-16
Loader Assembly - Serial # K161405191 and prior............ccccvvveeeeeee. 1-18
Loader Assembly - Serial # K161405301 to present.............ccvvveeeeee. 1-20
Loader Arm ASSEMDIY ..o 1-22
Hose Clamp Locations - Stage 1 .......cooociiiiiieiiiiiiiee e 1-24
Hose Clamp Locations - Stage 2 .........occcivieiiiiiiiiiiieeee e 1-25
Drive Chain ASSEMDIY .....ceeiiiiiiiiiiieieieeee e 1-26
Final ASSEmMDBIY ......cooiiii e 1-28
HydrauliC ASSEMDIY ......cooieiii e 1-30
HaWe ValVe ... 1-34
Cylinder Specification Sheet ..., 1-36
Electrical Control ASSEMDIY.......cooviiiiiiiiiiiiieeeeee e 1-37
Light ASSEMDIY ......oeiiii 1-38
SUSPENSION ASSEMDIY ... 1-39
Non Brake HUD ASSEMDIY .......coooiiiiiii e 1-40
Air Brake HUD ASSEMDIY........uuuueeiii e 1-41
Air Brake ASSEMDIY ......cooiiiiiii e 1-42
Hydraulic Brake ASSemDIy ... 1-44
Slack Adjustment ASSEMDIY .........oevveiiiiiiiiii 1-46

16K PLUS August 2014 1-1



L)
V4
YA

/) \‘\*'\ )
\“ { 4“\ 7 YAS ‘2\' A——> 0
| /| 5‘"}7' A
AV N LN !7§\§-f.‘ /Y ¢ i
) i_/ N L

/AN

" August 2014 16K PLUS



ltem | Part No. Description Qty
1 11589 Y18 o = T PP O PSPPSRI 2
2 10046 LUG NULE = LEft et e e e e 20
3 | 10047 LUG NUL = RIGNT. . e e e 20
4 | 10075 Hex Socket Cap SCrew - 3/8 X 1 1/2 L .eeeeieeeiiiie et 16
5 | 10229 Locknut = 3/8 NYION INSEIT......ooieiiiiiee ettt eerneee e 16
6 | 10436 Hydraulic Cylinder - 4 X 36 StroKe........oouii i 2
7 | 11065 PN = HITCN LOCK ...t e e s 1
8 | 11373 L] O RS OUPPRRI 1
9 | 11382 PN = 2 7716 DA ettt e a e b e e e s eae e e e ae e e e enneean 2
10 | KB1594 | SHrap - MU FIAP ...ooeiiieiie et 2
11 | 11469 Push Off TUDE PIaStiC.......coiieieiiie ettt 2
12 | 11470 PUSH OFf PIASTIC -..eteeeiiieeetiee ettt ettt et et e e s et e e s be e e s eneeesaeeeeanneeans 2
13 | 11471 Bed CUSHION PIASTIC. ... ettt e e e e eae 2
14 | 11701 HitCh Cradle PIastiC..........oi ittt e e e 2
15 | 12168 Hydraulic Cylinder - 3 X 14 StrOKE......c.oiiiiiiiie et 1
16 | BW-11 [ P T o T T T 1 TSRS OURPRRIN 1
17 | D-5489 | Washer - 13/32 ID X 13/16 OD X 16 Ga ..eeeiueeeiiiieeiiiieeiiieesiee e e e 32
18 | F-3405 (o To! g TV | e V2 U o T1 (o] o [T RS OURPIN 22
19 | K25798 | HEX BOIt - 1/2 X 4 L weeieeeeeiiie ettt ettt ettt e et e e ene e e sneeeenneeaens 2
20 | K45449 | Frame/Suspension/AXIES ASSEMDIY.......ccoi i 1
21 | K45650 | Tire + RiM ASSY - Left ..o 2
22 | K45652 | Tire + RimM ASSY - Right. ... 2
23 | K48B205 | RIGNE FENAEN ... .o et e s e e e e e s e e e e e e nanes 1
24 | K4B208 | SUPPOIT BEAIM ...ttt ettt et e et e e et e e e sbe e e s nbeeesneeeeneeeeaneeeennes 2
25 | KAB210 | Left FENAE ... et e e s e e e e e e e e e e e nanes 1
26 | K51086 | U-BOIt - 1/2 X 3 X5 3/4 UL ..ottt ettt e e e 4
27 | M-3388 | LOCKNUL - 3/8 UNIOIGUE.......eiiieiieiiiieetiieetie et e ettt et ee et e e e eae e e ebe e e sneeeeeeeeeneeeennes 8
28 | S-1189 [ Loy = To] | e 2 Qi I o RSP 8
29 | S-1925 Flat Washer - 17/32 ID X 1 OD X 18 Gl .ueeetuieieiieeeiiee ettt 28
30 | W-477 HEX BOIt - 3/8 X 1 1/2 g weeeieee ittt ettt e e aee e s ae e e e enaeeen 12
31 | W-491 HEX BOIt = 1/2 X 2 B/4 g eeeeeee ettt ettt ettt e e e e s ae e e e enneeans 4
32 | W-538 Flatwasher - 7/16 ID X 1 OD X 14 Ga...cceiiiiiiiiie ittt 12
11749 TR AXIE ettt ettt et e b et e e ae e e e h e e e e aabe e e eneeeeabeeeaneeeaaneeeaanneeans 2
12261 TBK AIN Brake AXIE ...t e s ee e 2
K50836 | 16K Hydraulic Brake AXIE ........ooueiiiiiiiieee et 2
16K PLUS August 2014 1-3



PEEE

@

BIo0

1-4 August 2014 16K PLUS



Item | Part No. Description Qty
1 D-4838 | Tie Strap =14 1/2 LG (119071 ) ...eeeiiiii ettt are e e 24
2 | 12020 (0] F= 04 o R OO PP OPRPTUP 1
3 | 1202 L0 1= 104 o R T PP RRPPRPRPPI 1
4 | 12036 Rubber Bushing = 3/8 X 1 /2 ..ot 3
5 10049 Ball - HItCh ClEVIS ......eeiiiiieieeee e e e e 1
6 | 10050 Lower RING = Ball CIEVIS ........eiiiiieiiee ettt ettt e e e e e e s eneeeea 1
7 | 10051 Upper RiNG = Ball ClEVIS ........eiiieiieiiei ettt e be e nnee e 1
8 | 10052 Shim - Ball Clevis (as needed to tighten to 100 ft Ibs Torque - use Loctite)..................... 9
9 | 10069 Cap Screw - 3/8 X 2 Lg (USE€ LOCTITE) ...uuuiiiiiiiiie ettt 8
10 | 10129 Pin = HItCN PIVOL ... e 1
11 | M-3388 Locknut - 3/8 NYION INSEI.....coiiiiiiii e 2
12 | 10352 Washer - HItCh PIivOt - 1/2 ..ot 2
13 | 10449 [ 1o T O3] To L= RS UURPUUPPURIN 1
14 | 10816 HEX BOIt = 5/8 X 5 g +eeeiuteieiiiie ettt ettt e e e e e s nn e e s ne e e e nnneeea 1
15 | 11468 [ T= o L= g o] o RSP 1
16 | 12024 RUDDEE = 3/4 X 2 ...t 7
17 | 12025 Bulk Head Clamp - 2 X 12 JIC... ...t 2
18 | 12026 Rubber Bushing - 1/2 X 1 /2 ...ttt 3
19 | 12031 Bulk Head Clamp - 1 1/2 X 08 JIC......coi ettt 1
20 | 12035 Bulk Head Clamp - 1 1/2 X 06 JIC......ccooiiiiiei ettt 1
21 | A45664 | Bushing - 1.020 ID X 1.5 OD X 8 L «.ecveeeeieeerieeeeiiee e sree e s 1
22 | C-1550 HEX BOIt = 3/8 X 4 LG +eeeieeee ittt e e 2
23 | C18761 Safety Chain - 40,000 LD .....ooeiiieiieiiieecee e e e e e e e s e e e e e e e e e e e aanns 1
24 | D-5240 [ F= YT o1 0 TR O PRSP PP 2
25 | D-5274 LOCKNUL = 1 UNITOIQUE. ...ttt e s 3
26 | D-5489 Washer - 13/32 ID X 13/16 OD X 16 Gl ..ocuveeeiieieiiiie ettt 4
27 | D-5498 Washer - 1-1/16 ID X 2 OD X 17 Ga...uveieiieeeiieeeeieee st 6
28 | H10462 | Adjustment Pin - 0.621 Dia X 3 5/8 UL .....cceiiiiiiiiiiieiie e 2
29 | H27963 | Top Wind Jack - 7000 LD ........eiiiiiieiiii ittt 1
30 | K44704 | OilLine - 3/8 X 129 Lg - 06 FJIC ENAS ...ceiutiiiiiiieiiiee et 1
31 | K44706 | OilLine - 3/4 X 132 Lg - 12 FJIC €NAS ...oeiutiiiiiiiieiiee ettt 2
32 | K45651 Main Hitch W/CIEVIS Ball ASSY .....ccocuuiiiiiiiiiiee ettt ne e 1
33 | KA5B58 | FrONt COVEY ...ttt sttt e et e e e e e s e e aate e e sne e e sne e e nnreeeanes 1

K51583 | Front Cover - Work Lights
K50826 | Front Cover - Hydraulic Brakes - Work Lights
34 | KABBB6 | REAI COVEN......ueiiiiieieiiie ettt et et e s s e st e s as e e e s e e e e re e e sne e e sne e e nnneesanes 1
BT I T 0 I 11 o oS 1
36 | K45668 | AdJUSIADIE HItCR ...coooeeeiiiiee e 1
37 | KA5679 | HOSE Plate - REAI ...ttt 1
38 | K45680 | HOSE Plate = FrONt.... ..ot e e 1
39 | K47771 =701 I B I TP UPRPPUPPRPRPN 3
40 | K47787 | Hyd Hose - 3/4x 144 Lg-11/16-12 FJIC x 1 1/16 - MJIC......coiiiiiiiiiiiieeeee e 1
41 | K47788 | Hyd Hose - 3/4x155Lg-11/16-12FJICx 1 1/16 - 12 MJIC.....coviiiiiiiiieeee e 1
42 | K47921 Hyd Hose - 3/8 x 175 Lg - 90 Deg Elbow 9/16 - 18 FJIC x 9/16 - 18 MJIC ..................... 1
43 | K47922 | Hyd Hose - 1/2 x 146 Lg - 90 Deg Elbow 3/4 - 16 FJIC x 3/4 - 16 MJIC ........cccuvvvvennneee. 1
44 | K47926 | OIlLINE = 1/2 X 129 LG . uueieiuiiie ittt ettt ettt ettt et e e sbe e sne e e sne e e sneeeennee 1
45 | K47928 | RUDDEIr TUDE = 2 X 5/8....ccoieieiiiiei ettt e 1
46 | K47929 | RUDDErTUDE = B X B/4 ...ttt 2
A I (G101 T I o= To (=T g (o] o TP PP PPRP 1
48 | M-3388 | LOCKNUL - 3/8 UNITOIGUE.......ciiieiieiiieetiie et e ieee ettt e rete e st ee et e e e et e e sbe e e sneeeeneeeeneeeennes 2
49 | N15196 | HEX BOIE - 5/16 X 4 LG .eeeeuiiiiiieieeiie ettt ettt et esbe e e e nn e e e 2
50 | N29479 | HEX BOIt - 3/8 X 9 L 1uueeieiuiiie ittt ettt ettt ettt e e be e s ne e s ne e e s nneeeneee 1
51 | N42098 | Locknut - 5/16 NYION INSEI.......coiiiiiiiiiie e 3
52 | S-1197 LOCKNUE - 5/8 UNITOIQUE.....eieieeeiee ittt e e e e e e e e s e e e e e e e e e e e e e nnneeneeees 1
53 | S-1199 Washer - 3/8 ID X 7/8 OD X 14 Ga ...uueiiiiiiiieie ettt 3
54 | W-187 HEX BOIt - 3/8 X 1 1/4 g oottt ettt st e et e e rae e e s ae e e e enneeens 2
55 | W-494 HEX BOIt - 1/2 X 3 B/4 g ettt ettt st e b e e s be e e s nneeen 1
56 | 11774 (O3 aTo (=T o1 I I e 3 X OO PP RPN 2
57 | N13965 | Cotter Pin = 3/16 X 2 1/2 Lg weviioreeeiieee ettt 4
16K PLUS August 2014 1-5



Hydraulic Valves Mounting

1-6 August 2014 16K PLUS



Hydraulic Valves Mounting

ltem | Part No. Description Qty

1 11369 Pressure Relief VAIVE ...........ooii e s 1

2 11695 HAWE VAIVE ...ttt e e e e e e s ennnee s 1

3 | 10091 HeX BOlt - 3/8 X 2 1/2 Lg GF8.. . ittt ettt st e e e e s ae e e e enneean 2
4 | M-3388 | Locknut - 3/8 NYION INSEIT.....ccoiiiieiiiiieiiie ettt e e e s e e e e saeeeens 2
5 | D-5272 Locknut - 5/16 NYION INSErt (1023 1)...cciueiiiiieeeiiie ettt 5
6 | 10646 HEX BOIt - 5/16 X 3 LG - G8 .ttt st e e e e s ae e e e eneeeens 2
7 | 10811 St SCrEW = 5/16 X 2-1/2 g ueeeeiiie ettt ettt e s ne e e nee e e eneeas 5
8 | 10949 Plastic Hose Clamp ASSEMDIY - 3/47 ...t 1

9 | 11360 oY= To @7 o= SRS SURPRIN 1

10 | 11586 HEX NUL = 1O MIM e e e e e e e e e annneee s 4
11 | 11587 S T=T S Yol = A L0 o 1o SR 4
12 | 11588 LOCKWASNET = 10 MIM .ot e e e e e s ananeee s 4
13 | 11723 CushioN Valve - 200 PSI ...ttt e s ne e e ne e e eneeas 1

14 | 11740 Plastic Hose Clamp AsSemMDbIy - 13/167.......uuii it 4
15 | 11808 HEX BOIt - 5/16 X 2 Lg = GI8 ..ttt ettt st e et e s rae e e s ae e e e nnneeen 2
16 | 12441 Pressure SeNSOor ASSEMDIY ..........oiiiiiiiie ettt e e 1

17 | D-5489 Washer - 13/32 ID X 13/16 OD ......uuiiiiiiieiii ettt 20
18 | N42098 | Locknut - 5/16 NYION INSEIT........eiiiiiiie ittt 4

16K PLUS August 2014 1-7



Sensors Mounting

Sensor Mounting

11505 U/HS”
11573

12—
11575
I

—— 11573

= 11572
11570

Mount

1-8

August 2014

16K PLUS



Sensors Mounting

ltem | Part No. Description Qty
1 11584 Rubber Computer MOUNT - 1/27 ...t 2
2 | 11585 Rubber Computer MOUNT - /47 ... ..t 2
3 10295 = V10 = I = T ) USSR 1
4 | KB1552 | SCrEW - 1/4 X 1 1/4 g eeeeeiiiie ettt e e be e e ene e e sneeeennneeens 2
5 | 11505 SENSOT ASSEMDIY ...t et ne e s ne e e ne e e e naeeas 4
6 11570 [ (o N UL 2 T - 1= USSR 8
7 | 11571 Machine Screw #12 - 24 X 1 Lg = BrasSs ....cccueiiiiiiiiiie et 8
8 11572 Lockwasher #12 - 0.216 ID - BrasS........ccouiiiiiiiiiiiiiiee et 8
9 11573 Flat Washer #12 - 0.25 ID X 0.562 OD - BrasSs.......ccceeeruieeiiieeeaiieeeieeesieeeesieeesseeeesseee s 16
10 | 11575 Nylon Spacer - 1/4 1D X 1/2 OD X 1/4LQ «.eeeiueeeeiie et 8
11 | KAB406 | XAZ2 HaAINESS . cceiiiiiieiieeiieie ettt e ettt et e e e e e e e e e st e e eeeeaaaeeeeaaaannsenteeeeeeaaaaeesaaaannns 1
12 | K45802 | COmMPUEET IMOUNT ... ..eiiiiiii ettt ettt et e et e et e e e saee e e ebe e e sneeeeneeeeaneeaans 1
13 | K47316 | Maching SCrew #6 - 1/2 ...ttt sttt e e e e e e eneee e 8
14 | K47317 | Locknut #6 - NYION INSEIt.......oeiiiiiiieie e e 8
15 | K47328 | IQAN CONIIOIET ....eeeieieieiee ettt ettt e e et e e e e et e e e e e easae e e e e enreeeeeennnees 1
16 | N22778 | Locknut - 1/4 NYION INSEIT.....coiiiiiiiie ettt ettt e e e e e e eneee e 10
17 | S-1193 MACHINE SCIEW = 1/4 X B/4 ..ottt e e e e e e et e e e e snnanee s 2
18 | S-1198 Washer - 5/16 ID X 3/4 OD.......eoiiiieieiiieeie ettt e s e s e e e e enee e e 8

See "Electrical Control Assembly" for Harness
16K PLUS August 2014 1-9



Bed Assembly - Stage 1 - Serial # K161405191 and prior

1-10 August 2014 16K PLUS



Bed Assembly - Stage 1 - Serial # K161405191 and prior

Item | Part No. Description Qty
1 11498 Idler Spacer - 0.824 ID x 1.05 OD x 7/8 wide - 80 Chain..........ccceeeiieiiiiiieeiieeiiee e 2
K53400 | Bushing - 0.765 ID x 0.990 OD x 0.960 wide - 100 chain.........ccccesimmirmrnccnnnssennaes 2
2 [ 11512 Idler SProcket - 80 CRAIN ......coouiiiiiie et e e 8
K53404 | Idler Sprocket - 11 tooth - 100 Chain .........cccociiceiiiire s 8
3 | 11845 Hydraulic HOSE = 1/2 X B9 Lg «eueeeeiiiie ettt e e s e e 2
4 | 11846 Hydraulic HOSE = 1/2 X B3 Lgu.ceeueeeiiiee ettt ettt et e e sae e e s aeeeennneeens 2
5 | 11847 Hyd Hose - 1/2" x 34" Lg - 08 MJIC x 08 FJIC swivel end - Tensioner Return................. 1
6 | 11851 Hyd Hose - 1/2 X 75 Lg - 08 FUJIC ..ot 2
7 | 11855 Hydraulic HOSE = 1/2 X 52 Lg..eeiueeeiiiee ettt ettt ae e e snneeen 4
8 | 11864 Hydraulic HOSE - 3/4 X 38 Lg....cueeeiiiieeiiee ettt sttt st et e e e e e e e snneeen 2
9 | 11872 Hydraulic HOSE - 1/2 X 189 LG uueeeiiiie ettt e 1
10 | 11873 Hydraulic HOSE = 1/2 X 99 L. iueeeiiiie ettt ettt e e ae e e e en 1
11 | 11874 Hydraulic HOSE = 1/2 X 80 Lgu.eeeueeeiiiie ettt sttt e saee e s aeeeesnneeen 2
12 | 11886 Hydraulic HOSE = 1/2 X 25 Lgu.eeiuieeiiiie ettt ettt ettt et et sae e e e e e e naneeen 1
13 [ 12029 Clamp -1 1/2 - 4 HOIE - 3 BOIt ......ooieiieeeee e 3
14 | 12030 Clamp - 2 - 4 HOIE - 3 BOIt ......coiiiieeeee et 3
15 [ 10075 Cap SCrEW - 3/8 X 1 1/2 L «ueeeeeiie ettt ettt et s e e e e nneeas 12
16 | M-3388 | Locknut - 3/8 Nylon Insert (10229)..........coiiiiiiiiiieeiiee ettt e e 12
17 | D-5272 Locknut - 5/16 NyION INSErt (1023 1)...cccueiiiiieieiiie et 18
18 | S32944 | Locknut - 7/16 Unitorque (10B02) .....cccocuieiiiieeiiiieeitieeeeieeesieeesiee s e seeeesseeesaeeeesneeeens 8
19 | 10936 Bushing - Loader PiVOL..........coooiiiiiiiieiiee et 4
20 | 11282 27T SRR 1
21 | 11342 Chain Tensioner - 80 CRAIN ......coouiiiiiie et eeeaeeas 1
K53403 | Chain Tensioner - 100 Chain.........ccucemiiiiminssincessissssses s s sssss s s sams s ssms s ssms e ssmnensans 1
22 | 11531 Bed Slider Plastic - Right .........ooeoiiiie e 1
23 | 11532 Bed Slider PlastiC - LEft.........ooi ettt e 1
24 | 11576 HeX BOlt - 3/4 X 3 1/2 Lg = G 8.ttt 6
25 | 11579 HEX BOlt - 3/4 X5 LG - GI.8 ..ottt ettt e e b e e enaeeen 2
26 | 11875 (O ]| L= 2 4 S 2
27 | 11876 (O ]| L= 2 R < SR 4
28 | 11879 (O | L= T G RS 1
29 | 11880 (O ]| L= 1 4 J RS 1
30 | 12024 RUDDEIN TUDE = 2 X 3/4....cceeee ettt eenaee e 4
31 | 12025 = TU ]| L= o O =Ty o o T PP 2
32 | 12026 RUDDET TUDE = 1 1/2 X 1/2. ettt 8
33 | 12028 RUDDET TUDE = 2 X 1/2... ettt et a e e e e aee e 4
34 | 12031 Bulk Head Clamp = 1 1/2.... ettt e s rae e e e ae e e enaeeen 4
35 | 12033 Bulk Head Clamp - 1 1/2 - 4 HOIE - 3 BOIt......cooiiiiiiieeiiiee e 2
36 | 12038 HEX BOIt - 7/16 X 2 Lg = G 8.ttt ettt e e bt e e e aee e s aeeeennneeen 8
37 | D-5489 | Washer - 13/32 ID X 13/16 OD........ciiiiiiiiiiiie ettt s sae e e 24
38 | N19549 | Te@ - 12 MUIC ... ettt et e et e e e bt e e e te e e snee e eseeeeneeeennee 2
B9 | N21189 | SWIVEI EIDOW ..ottt e ettt et e e st e e e bt e e saeeeeneeeeneeeennee 2
40 | W-476 Flat Washer - 3/4 - 80 ChaiN .........ooiiiiiiiieiiee ettt s 8
K53402 | Bushing - 0.765 ID x 0.990 OD x 1 1/8 OD x 3/4 wide - 100 chain .........cccococeriieernnnes 6
41 | W-518 HEX NUL = B/4 ..ttt ettt e et eeae e e s bt e e e aeeesbeeeeanneeans 8
42 | W-527 LOCKWASIET - 3/4......eeee ettt et e e s bt e e e eaee e e bt e e e nnneeens 8
43 | W-538 WaSher - 7/16 ID X 1 OD....ciiiiiiiieee ettt ettt e et e e st e e s be e e e eneeeenaee 16
44 | C33958 | Retaining RiNG = B/4 .....ooo ittt et st e et e e s bt e e e ne e e e aeeeenee 4
45 | 11498 Idler Spacer - 0.824 ID x 1.05 OD x 7/8 wide - 80 Chain..........cccceeeiieiiiiieeeiieeeiee e 2
K53401 | Bushing - 0.765 ID x 0.990 OD x 1.477 wide - 100 chain.........cccciiimmirenrncsnnssennaes 2

16K PLUS August 2014 1-11



Bed Assembly - Stage 1 - Serial # K161405301 to present

August 2014

16K PLUS



Bed Assembly - Stage 1 - Serial # K161405301 to present

ltem | Part No. Description Qty
100 Chain on 22 inch centers
1 K55365 | Bushing-0.7651D x 1 3/8 OD x 1.22 Lg - 100 Chain .......ceiiemmrirmnrssmsmnsamsnsssesssssensnsns 4
2 K53404 | Idler Sprocket - 11 tooth - 100 Chain .......c.ccceciiiiimiicsrr s 8
3 | 11845 Hydraulic HOSE = 1/2 X B9 L ..eeeeeeiiiieeiiee ettt ettt e e 2
4 | 11846 Hydraulic HOSE = 1/2 X B3 Lgu.eeiueeeiieie et eitiee ettt ettt s be e s e b e s nnnee e 2
5 | 11847 Hyd Hose - 1/2" x 34" Lg - 08 MJIC x 08 FJIC swivel end - Tensioner Return................. 1
6 | 11851 Hyd Hose - 1/2 X 75 Lg - 08 FUIC ..ottt 2
7 | 11855 Hydraulic HOSE = 1/2 X 52 Lgu.eciueeeiieieeiieeeiitee ettt ettt ettt e s ae e sne e s nnnee e 4
8 | 11864 Hydraulic HOSE = 3/4 X 38 Lg.....ueeeiiiie et eiiiee ettt s e s nnne e 2
9 | 11872 Hydraulic HOSE - 1/2 X 139 Lg...uueiiiiiie ittt 1
10 | 11873 Hydraulic HOSE = 1/2 X 99 L. .eeiueeeiiiie ettt ettt ne e nnnee e 1
11 | 11874 Hydraulic HOSE = 1/2 X 80 Lgu..ecueeeiieie et eitiee ettt e b e s nnnee e 2
12 | 11886 Hydraulic HOSE = 1/2 X 25 Lgu.eeiueeeiieeeeiiieeitiee ettt ettt s b e s ae e s ne e s nnnee e 1
13 | 12029 Clamp -1 1/2 - 4 HOIE - 3 BOIt ......cooiiie et 3
14 | 12030 Clamp - 2 - 4 HOIE - 3 BOIt ......eiiiie e 3
15 | 10075 Cap SCreW - 3/8 X T 1/2 L «oueeee ittt ettt ne e e nnn s 12
16 | M-3388 | Locknut - 3/8 Nylon Insert (10229)..........cuiiiiiiiiiieeiiee et ieee s 12
17 | D-5272 Locknut - 5/16 NYION INSErt (1023 1)...ccccuiiiiiiie ettt 18
18 | S32944 | Locknut - 7/16 Unitorque (10B02) ......ccocueeeiiiereiiiieeiieeerieeesieeeesreeesee e sreeesneeesneeassnneeens 8
19 | 10936 BUShiNg - LOAAEr PIVOL.........coiiiiiiiiiiiieeee et 4
20 | 11282 =TT [OOSR U PP UURPPUPPTRORION 1
21 | K53403 | Chain Tensioner - 100 Chain........cccuuceeiiismrmisesmnsesnissrssses s s s ssss s sans s sssssnssmssnssns 1
22 | 11531 Bed Slider Plastic - RIght ........cooiiiiiie e e 1
23 | 11532 Bed Slider PlastiC - LEft.........oii it 1
24 | 11576 HeX BOlt - 3/4 X 3 1/2 Lg = G 8.ttt 6
25 | 11579 HEX BOIt - 3/4 X5 LG = GI.8 ..ottt ae e s b e s nnnee e 2
26 | 11875 OILLING = /2 X T4ttt ettt st e e sar e e s be e e sab e e e s nneeeaeee 2
27 | 11876 Ol LINE = 1/2 X B0 ..ttt ettt ettt ettt ettt et sab e e smr e e e sbe e e sabe e e enneeennee 4
28 | 11879 OILLING = 3/4 X T4 ..ottt sttt e e sar e e s bt e e sb e e e s nneeeanee 1
29 | 11880 OILLINE = 3/4 X 76 ..ttt ettt sttt e st e e st e e snb e e e sbe e e sabe e e s nneeennee 1
30 | 12024 RUDDEIN TUDE = 2 X 3/4.....ceee e 4
31 | 12025 BUIK HEAA ClAMP = 2. ettt et et s e e sb e e e s nee e s beeeennneean 2
32 | 12026 RUDDEr TUDE = 1 1/2 X 1/2. e s 8
33 | 12028 RUDDEI TUDE = 2 X 1/2...ceee et 4
34 | 12031 BUIK Head Clamp = 1 1/2... ettt ne e s b e e s nnneeen 4
35 | 12033 Bulk Head Clamp - 1 1/2 - 4 HOlE - 3 BOIt......ccooiiiiiieeiieeeiee e 2
36 | 12038 HEX BOIt - 7/16 X 2 Lg = G 8.ttt sttt e e 8
37 | D-5489 | Washer - 13/32 ID X 13/16 OD ......ueiiiiiieiiiie ettt s 24
38 | N19549 | Te@ - T2 MUIC ... et ettt et e e e sbe e e sbe e e s nreeeanee 2
39 | N21189 | SWIVEI EIDOW ....coiiiieiiiie ettt sttt e et e e st e e s b e e e sne e e sbe e e snreeennee 2
40 | K53402 | Bushing-0.765ID x 0.990 OD x 1 1/8 OD x 3/4 wide - 100 chain .......cccccececmrrienrnnnes 6
41 | W-518 HEX NUL = B/4 ..ttt e e e sb e e e s be e e s be e e sanneeaa 8
42 | W-527 LOCKWASIET = 3/4..... oottt e s be e e s be e e e nnneean 8
43 | W-538 WaShEr - 7/16 ID X 1 OD ....eiiiiiiiiieee ettt e s nne e eanee 16
44 | C33958 | Retaining RiNG = B/4 .....ooo ittt e ettt br e b e e nr e eee 4
16K PLUS August 2014 1-13



Bed Assembly - Stage 2

1-14 August 2014 16K PLUS



Bed Assembly - Stage 2

ltem | Part No. Description Qty
1 11592 ROd - 1/2 X 6 1/4 FUIl TAFEAM .....eiiiiee ettt 1
2 | 12236 Sprocket - 26 TOOth - 80 ChaiN .....cooiiiiie e 1
3 | 12243 S Toz=To7=T g I I 1 G2 USSR 1
4 | 10604 HEX BOIt = 1/2 X 2 g +eeeieiee ittt ettt ettt et et e et e e e be e e s neeesneeaeanneeans 4
5 | 11409 Hydraulic Motor - Char-Laynn 6000 SEri€S........c.eueiiiiiiiiieiieaeaieee e e e seee e 1
6 | 11414 Bracket - MOtOr MOUNT..........oiiiiee et 1
7 | 11505 SENSOT ASSEMDIY ...t et ne e s ne e e ne e e e naeeas 3
8 | 11558 T YIRS T=T o =70 RSP 1
8A | K53635 | Jam Nut - 5/8-18 UNF - Stainless Steel..........coooiiiiiiiiiiiiee e 2
9 [ 11570 HEX NUL = #12 - BIasSS....coiueiiieieiiieiee ettt sttt st e e e e e e nnnee s 6
10 | 11571 Machine Screw #12 - 24 X 1 Lg - BrasSs .....cccueiiiiiiaiiie ettt 6
11 | 11572 Lockwasher #12 - 0.216 ID - BrasS........ccouiiiiiiiiiiiiiiii ettt 6
12 | 11573 Flat Washer #12 - 0.25 ID X 0.562 OD - Brass.......cccceeiiueeeiiieeeiiieeeiieessieee e sieee e 12
13 | 11575 Spacer - 1/4 1D x 1/2 OD X 1/4 Lg NYION ... 6
14 | 11582 AN SCIEW = 1/2 X 2 1/2 ettt e e e 4
15 | 11734 Sprocket Browning Taper Lock - 11 Tooth (H80P11) ...c.ooeiiiiiiiiie e, 1
12050 Browning SI€ave - (P1 X 1 1/2) ..ttt e 1
16 | 12053 RIiNG Clamp - 2-9/16 - 3-1/2 Di@l..cceiueeieiiie ettt e e 1
17 | 12211 Keyed Shaft - 2 Didl X 33 g -.eeeeeueeeiiieeeriieeiieeeree e e e stee e st e et eesee e e s be e e s saeeeseaeeeeenneeens 1
18 | 12214 Counter Wheel WEIdMENT ........ooiii ittt 1
19 | 12237 Flange Bearing - 4 BOlt........ooo e 2
20 | 12242 Spacer Shaft- 3 1/2 Dia x 1 1/16 Wide - 80 Chain.......c.ooceiiiiiiiieeeee e, 1
K53638 | Spacer Shaft - 3 1/2 Dia x 15/16 Wide - 100 chain ........ccccvieomricmninismsces s sssenennes 1
21 | 12254 GV V2 To D = = I« [ RSTRPRIN 4
22 * k % % %
23 | F-3405 [oTol g T | e V2 U a1 (o] o [T YRR TRPRIN 1
24 | SB1736 | HEX BOIt - 5/8 X 2-1/2 LG cueeieiiiieeiiee ettt ettt st e me e e ne e e ne e e e 8
25 | W-516 HEX NUL - 1/2 ettt ettt e e s et e e s b e e e e eaeeesneeeeanneean 10
26 | W-517 HEX NUL = 5/8 ...ttt e et e et e e sae e e s be e e e saeeesnneeeeanneeaas 8
27 | W-525 LOCKWASIET = 1/2.... ettt ettt e et e e be e e eae e e s neeeeenneeens 8
28 | W-526 LOCKWASIET = 5/8......eeiieee ettt e st e b e e eae e e s nee e e anneeeas 8
29 | W-539 FIAtWASIET = 1/2 ..ttt ettt e e et e e s be e e e eaee e s neeeeenneean 10
30 | 10256 oY e - RSP 2
31 | S32944 | Locknut - 7/16 UNtorque (10302) ......cueeeiiueieiiieeeiieeeriee e eiee et iee e te e s e e e sne e e e sneeeenes 2
32 | 10847 HeX BOlt - 7/16 X 3 LG GI8 ..ottt et s e s ne e e e enneeea 2
33 | 12236 Sprocket - 26 TOOth - 80 ChaiN ......cooiiiiie e 2
K53405 | Sprocket - 21 Tooth - 100 Chain........ccciiiiiiiemiici s s smn s 2

16K PLUS August 2014 1-15



Slow Moving Vehicle Sign

Qty

A~ < A

Description

Slow Moving Vehicle EMDBIEM .......coooiiiie e e
Washer - 5/16 ID X 3/4 OD .......ooiiiieieiieeeee et e

Locknut - 1/4 NYION INSEIT.....ooiiiiiie e

HEX BOIt = 174 X 1 L e eee ettt e e

N22778
N34475
S-1198

W-1552

Item | Part No.

1
2
3
4

16K PLUS

August 2014

1-16



Bed Attachment

Qty

Locknut - 7/16 Unitorque (10302)
Hex Bolt - 7/16 X 3Lg....cccvvrunenne

Locknut - 1/2 Nylon Insert............
Hex Bolt- 1/2 X 4 ...,

Pin-17/16Dia .cccoooveeeeeeeeeeennn
Pin-27/16Dia..ccccccvueeeeineeeeennnn

$nw058
BT 28R
AN~ O
oMo+~ AN

Iltem | Part No.

1
2
3
4
5
6

1-17

August 2014

16K PLUS



Loader Assembly - Serial # K161405191 and prior

August 2014

16K PLUS



Loader Assembly - Serial # K161405191 and prior

Item | Part No. Description Qty
1 10439 Hydraulic Cylinder - 4 1/2 X 8 SErOKE........eiiiuiee et 1
2 | 10440 Hydraulic Cylinder - 4 X 8 SErOKE. ... ..eiiiiiieiiee ettt 1
3 | 11512 Idler SProcket - 80 CRAIN ......coouiiiiiie et e e 4

K53404 | Idler Sprocket - 11 tooth - 100 Chain .........cccociiceiiiire s 4
4 | 11574 [ F 1[I @ TS o] 10T TSP 2
5 [ 11678 FramE BUMPET ...ttt et e e st e e e e e e e e s e nnneee s 4
6 | 10065 HEX BOIt = 5/8 X 5-1/2 ...ttt ettt et e e 8
7 | 10104 Plate - AIGNMENT SIAEGK ..o st e e 4
8 | 10180 90 Deg EIbow - JIC TO ORB ...ttt 9
9 | 10256 (o= Vo [ gl 1 T B I - SR 2
10 | S32944 | Locknut - 7/16 Unitorque (10B02) .....cccecuieiiiiieiiieeeiieeeeieeesiee et e seee e seeeesseeeeneeeesaeeeens 2
11 | 10351 S 1o [T ey R I o o] SR 4
12 | 10355 Grab Hook Thrust Bearing - 1/2 Di@......cccueeiuiiiiiiie et 4
13 | 10604 [ Loy =0 | 1 2 G2 o PR 4
14 | 10827 ShACKIE PiN - 3/4 ...ttt et ae e s e e nneeas 2
15 | 10847 HEX BOIt - 7/16 X 3 LG GI8 ..ottt e e e e e s b e e nnaeeens 2
16 | 10936 Bushing - Loader PiVOL..........coooiiiiiiiieiiee et 8
17 | 11309 o= o =T PSPPSR 1
18 | 11497 Loader Idler Spacer - 0.824 ID x 1 OD x 7/16 Lg - 80 chain........ccceceeiiiiieiiiieiiee e 8
19 [ 11505 SENSOT ASSEMDIY ...ttt ne e s e e nneeas 1
20 | 11527 Bale ON WEIAMENT ... .ttt e et e e e e e e e aeeeesaneeens 1
21 | 11541 Upper Chain Plastic - White Polyethylene............coooiiiiiiiiiii e 2
22 | 11570 HEX NUL = #12 - BIrasSS....coiueeiieiiiiiiiee ettt ettt e et e e e e e e e s ennneee s 2
23 | 11571 Machine Screw - #12-24 X 1 Lg - BrasS ....cccueiiiiiiiiiie e 2
24 | 11572 Lockwasher - #12 - 0.216 ID - BrasS.......ccouiiiiiiiiiiiiiiie et 2
25 | 11573 Flat Washer - #12 - 0.25 ID X 0.562 BrasSS ........cccuuiiuuiiiiiiiiiiiee et 4
26 | 11575 Spacer - 1/4 1D x 1/2 OD X 1/4 Lg NYION........uiiiiiii et 2
27 | 11576 HeX BOlt - 3/4 X 3 1/2 Lg = G 8.ttt e e e 4
28 | 12166 Hydraulic Cylinder - 2 1/2 X 16 StroKe........ccueiiiiiieiie et 1
29 | 10178 Male Connector - 3/4 - 16 MORB X 3/4 - 16 MJIC ........ccuiiiiiiiiiiieeie e 1
30 | C26701 | Locknut - 1/2 NYION INSEIt...... ..o s nrsms s s s s s s 2
31 | C17295 | LockNnUt - 5/8 NYION INSEIT........uiiiiiiieiiiie ettt e e e 8
32 | F-3405 Locknut - 1/2 UNItOrqUE ......ccccceriiimiriicsinccsnnms s s sssss s ssssm s sssss s s ssms s s ssmssnsmnsnns 14
33 | K42394 | Grab HOOK PiVOt - LOWET .....cooueiiiiiiie ittt st e et e et e e sne e ene e e e 2
34 | K42396 | Grab HOOK BUShING = 3 1/2 D@ ...ccuueieiiiieiiiie ettt 4
35 | K44042 | Hydraulic Cylinder - 3 1/2 X 19 9/16 StroKe........ceiiiiiiiiiiiiiie e 1
36 | K44046 | Cylinder, Loader - 3 1/2 x 19 9/16 Stroke - Left .......ccccveveeeciiiiiiiecee e 1
37 | K47014 | Grab HOOK PiVOt - UPPET.....co ittt et et e e e e ne e e eneeeenee 2
38 | N22778 | LOCKNUL - 1/4 NYION INSEIT ... ittt st e e e 4
39 | S-1198 Washer - 5/16 ID X 3/4 OD X 1/16 ThiCK......ceeiiueieiiiieeiee e 8
40 | W-518 HEX NUL = B/4 ..ttt ettt e et eeae e e s bt e e e aeeesbeeeeanneeans 4
41 | W-527 LOCKWASIET - 3/4......eeee ettt et e e s bt e e e eaee e e bt e e e nnneeens 4
42 | W-539 L oA T o T= T G PR 10
I T 12 I o =T A G 1o S 4
I G TV e 1 B I C T = Lo i o (0T PSR 1
L I G TV I € T = Lol o (oo S 1
46 | K45445 | Grab HOOK PiN .....eeeiiiieeiiie ettt e ettt e et e e s ae e e e ne e e eneeeennee 2
47 | W-485 [ Loy = To | e I 2 G I 1 o TSP 2
48 | C-231 HEX BOIt = 1 X 5 1/2 g ettt sttt st ae e s be e e naneeea 2
49 | D-5274 LOCKNUL = 1 UNIOIQUE ...ttt e s 2
50 | D-5498 Flat Washer - 1 1/16 ID X 2 OD X 1/8 ThICK ....c.ecuveiiiiiieiiiee ittt 2
51 | K51598 | Bushing - Inner - 0.765 ID x 1 3/8 OD x 0.655 Lg - 100 chain .........ccceeecmricnrnseennnes 4
52 | K51599 | Bushing - Outer - 0.765 ID x 1 3/8 OD x 0.822 Lg - 100 chain.........cccceusemmrrcucrrnsacnrnnans 4

16K PLUS August 2014 1-19



Loader Assembly - Serial # K161405301 to present

1-20 August 2014 16K PLUS



Loader Assembly - Serial # K161405301 to present

ltem | Part No. Description Qty
100 Chain on 22 inch centers

1 10439 Hydraulic Cylinder - 4 1/2 X 8 SrOKE........eiiiiiiiiiie et 1
2 | 10440 Hydraulic Cylinder - 4 X 8 STrOKE........oiiiiiiiiiie ettt 1
3 | K53404 | Idler Sprocket - 11 tooth - 100 Chain .......ccccceciiiiiminicrrr s 4
4 | 11574 Bale ON SPriNG. . eeiiiiiie ittt s b e e e sbe e e sb e e e s nn e e s be e e e anneeaa 2
5 | 11678 FrameE BUMPET ...ttt e e s s e e e s e e e e s nnneee s 4
6 | 10065 HEX BOIt = 5/8 X 5-1/2 ..ttt s nane e 8
7 | 10104 Plate - AIGNMENT SHAGK .......ueiiiie e s 4
8 | 10180 90 Deg EIDOW - JIC TO ORB ...ttt 9
9 | 10256 LoAder Pin = 1 7/16 D@ ..ccocueeeiiieeiiiee ettt ettt s e b e e sne e e e nnneeen 2
10 | S32944 | Locknut - 7/16 Unitorque (10B02) ......ccccueeeiiieeeiiiiieeieeeerieeesieeeesreeesee e sbeeesneeesneeassnneeens 2
11 | 10351 SHABK = T THICK .ttt et e e e e s b e e s be e sbe e e snreeenneas 4
12 | 10355 Grab Hook Thrust Bearing - 1/2 Di@......cccueeiiiiiiiiie ittt 4
13 | 10604 HEX BOIt = 1/2 X 2 g +eeeiuteieiiete ettt ettt st e s e e e s ae e e s ne e e snnneeaa 4
14 | 10827 ShACKIE PiN = 3/4 ...t neeas 2
15 | 10847 HeX BOlt - 7/16 X 3 LG GI8 ..ottt e e nnne e 2
16 | 10936 BUShiNg - LOAAEr PIVOL.........coiiiiiiiiiiiieeee et 8
17 | K55360 | Loader - 22 inch chain CeNnters ........cccoivvmmermniiemssmmnss s 1
18 | K55262 | Loader Idler Spacer -1 1/32 1D x 1 7/8 OD x 3/8 Thick - 100 chain.......c.cccccscsernsennns 8
19 [ 11505 SENSOT ASSEMDIY ... s s e e aneeas 1
20 | 11527 Bale ON WeIAMENT ...t s b e s be e e s be e e e nnneeaa 1
21 | 11541 Upper Chain Plastic - White Polyethylene............cooiiiiiiiiii e 2
22 | 11570 HEX NUL = #12 = BIrasSS....coiueeeeiiiiitieee ettt e e e s e e s 2
23 | 11571 Machine Screw - #12-24 X 1 Lg - BrassS ......ccev i 2
24 | 11572 Lockwasher - #12 - 0.216 ID = Brass........cocoiiiiieiiiiiiiiie et 2
25 | 11573 Flat Washer - #12 - 0.25 ID X 0.562 Brass.........cccoicuieiiiiiiiiiie e 4
26 | 11575 Spacer - 1/4 1D X 1/2 OD X 1/4 LG NYION.....couiiiiiie et 2
27 | K-5478 HeX BOIt = 1 X 3 1/2 L uuuuiiiimrrirnmriiimsmismsisses s s s sssses s sss s sasass s sas s s ssmssnssnssnssmssnssnnsnns 4
28 | 12166 Hydraulic Cylinder - 2 1/2 X 16 StrOKe.......cccuii it 1
29 | 10178 Male Connector - 3/4 - 16 MORB X 3/4 - 16 MUJIC .......cccuiiiiiiiiiieeeeeee e 1
30 | C26701 | Locknut - 1/2 NYION INSEIt........cccciiiniiii s nss s s s s s 2
31 | C17295 | Locknut - 5/8 NYION INSEIT.....c.ueiiiiiiie ettt 8
32 | F-3405 Locknut - 1/2 UNItOrqUE .......cccceeiiicmiiiimsisces s s s s s s s sss s s sams s sams s ssms snssmssnns 14
33 | K42394 | Grab HOOK PiVOt - LOWET .....ccoiiiiiiiiieiiiee ettt sne e s nn e e 2
34 | K42396 | Grab HOOK BUSHING = 3 1/2 Di@ ..cccuveiiiiiieiiiie ettt s 4
35 | K44042 | Hydraulic Cylinder - 3 1/2 X 19 9/16 StrOKe........eeiiviiiiieieiiie et 1
36 | K44046 Cylinder, Loader - 3 1/2 X 19 9/16 Stroke - Left ......covceiiiiiiiiiiee e 1
37 | K47014 | Grab HOOK PiVOt - UPPEI.....ciiiiiiiiiiieiiiie ettt ettt ettt s ne e sne e s nn e enees 2
38 | N22778 | LockNnUt - 1/4 NYION INSEIT ...ttt s 4
39 | S-1198 Washer - 5/16 ID X 3/4 OD X 1/16 ThICK......ccciiueeiiiieiiee et 8
40 | D-5274 Locknut = 1 UNItOrQUE .......comiiiirmmrrinsssssennmssssssssssssssssssssssssmsssssssssmssssssssnsssnsssssmnssnssssnnnnnes 6
41 | D-5498 Flat Washer - 1 1/16 ID X 2 OD X 1/8 THICK ....c.ecuveeiiiieeiiiee sttt 2
42 | W-539 FIAtWASIET = 1/2 ..t st e e b e s be e s be e e e rnneeen 10
43 | W-1552 | HEX BOIE - 1/4 X T LG coueeieiiiie ittt ettt ettt et e e mbe e s e e s ne e e s nneeenene 4
44 | KA5433 | Grab HOOK......ueiiiiieieiiie ettt ettt ettt e et e et e e sbe e e e abe e e sbe e e ebe e e snreeennes 1
45 | KA5434 | Grab HOOK......ueiiiiieieiiie ettt ettt e e s e et e e e sabe e e e nbe e e sbe e e eabe e e snreeennes 1
46 | K45445 | Grab HOOK PiN ..cccueeiiiiii ettt sttt e e st e et s e e sbe e e s nneeeanee 2
47 | W-485 HEX BOIt = 172 X 1 1/4 Lg oottt e e 2
48 | C-231 HEX BOIt = 1 X 5 1/2 L0 cueeeeiieee ettt ettt s e e e b e e e nnneean 2

16K PLUS August 2014 1-21



Loader Arm Assembly

1-22 August 2014 16K PLUS



Loader Arm Assembly

ltem | Part No. Description Qty
1 10075 HexX Cap SCrew = 3/8 X 1-1/2 L .eee ettt ae e e eneee e 6
2 | M-3388 | Locknut - 3/8 Nylon Insert (10229)..........ouiiiiiiiieeieeeeiee et se e s e e saeee e 6
3 | 10256 LoAder PiN = 1 7/16 Dial...ceeieeeeeeieeeiiee ettt e s e b e e sae e e s ne e e e enneeen 4
4 | 10257 T e T - RS OUSPRI 2
5 | S32944 | Locknut - 7/16 UNitorque (10302) ......ccueeeiiiieeiieeeiieeeriee e eiee e e s e e sae e e see e e s eneee e 6
6 | 10847 HEeX BOlt - 7/16 X 3 LG GI8 ...ttt ettt e e e s ae e e eneeeen 6
7 | 11324 Alignment Arm StUD - Left.....oei e 1
8 | 11328 Pin - Alingment Arm - 1-15/16 X 8-7/32 UL ....ccoiuiiiiieieieeeee ettt 2
9 | 11331 LTI O] |- SRR SUPPIN 2
10 | 11332 Alignment Arm Stub - Right ......oooii e 1
11 | 11333 B EXEENSION ..ot 4
12 | KA7303 | Left Arm A O ...ttt ettt et e et e e see e e et e e e sneeesneeeeanneaans 1
13 | K47304 | Right Arm Add ON....oo ettt ettt et e et e e e sne e e sneeeeeneeeens 1
14 | 11505 Ferro SENSOr ASSEMDIY.........oii ettt 1
15 | 11533 Loader Slider Plastic - Right ........cooiiiiiieieie et 1
16 | 11534 Loader Slider PIastiC = Left........ouiiiiiieiie e 1
17 | 11543 Bed Extension Pin - 5/8 Dia X 6 59/64 Lg ......ccoiuiiiiieeeiiee e 4
18 | 11570 HEX NUL = #12 - BIasSsS....co ettt ettt e e e e e s ennnee s 2
19 | 11571 Machine Screw #12 X 1 Lg - Brass ....cooouei e 2
20 | 11572 LOCKWASNEE = #12 - BIaSS ....cciiiiiiiiiii ittt e e s 2
21 | 11573 Flat Washer - #12 - 1/4 1D X 9/16 OD - Brass ......ccccceeeiiieeiiieeeeiiee et e e ieee e 4
22 | 11575 Spacer - 1/4 1D x 1/2 OD X 1/4LG NYION.....ccuiiieie e 2
23 | 12461 ST oo g =T = Vo (] SR 1
24 | D-5489 Washer - 13/32 ID X 13/16 OD X 16 Gl ...uveeeiueieeiiie e eeeee et 12
25 | F-3405 (o To! g TV | e V2 U o T1 (o] o [T RS OURPIN 2
26 | S32590 | HEX BOIE - 3/4 X 7 GIB ..ottt ettt e et e e et e e e te e e sneeeeneeeeeneeeennes 4
27 | W-131 [ P 1T o] T T YA TSR 4
28 | W-493 HEX BOIt - 1/2 X B 1/2 g weeeiteee ettt ettt et e e e e ae e e s ae e e e enneeen 2
29 | W-518 HEX NUL = B/4 ..ttt et e e et ee e s et e e s be e e e eaeeesaeeeeanneaans 4
30 | W-527 LOCKWASIET - 3/4......eeeee ettt st e e b e e rae e e s ae e e e enneeans 4
31 | 10248 S 1ol 00T T R € - o] o 1SR 04

16K PLUS August 2014 1-23



Hose Clamp Locations - Stage 1

Iy T~ 17

It
Item | Part No. Description Qty
1 D-5272 Locknut - 5/16 NyION INSErt (1023 1)...cciuiiiiiiee e e e 2
2 | 10256 LoAder Pin = 1 7/16 Dial....ceiceeeieieeeiee ettt et e e s e e s e e e s nnee e s neeeennneeens 4
3 | S32944 | Locknut - 7/16 UNitorque (10302) ......ccueeeeiieeiieeeeieeeeieeeeee e s e eee e eeeeesneeeeeeeeenneee e 4
4 | 10811 St SCrEW = 5/16 X 2-1/2 L c.ueeeeeiii ettt ettt e e e e s e e eneeeenneeas 2
5 | 10847 HeX BOlt - 7/16 X 3 LG GI8 ..ottt e et et e e sae e e e eee e e nnneeens 4
6 | 11333 =TT o [ (=T o o (PSPPI 4
7 | 11543 Bed Extension Pin - 5/8 Dia X 6 59/64 Lg ......cceioiiiieeeeiee e e et 4
8 | 11740 Plastic Hose Clamp ASSEMDIY ..........ooiiiiiiie e e e 2
9 | W-131 [ P T o] T T Y ST 4

1-24 August 2014 16K PLUS



Hose Clamp Locations - Stage 2

Sensor Mounting

11505 U/”m
11573

e
11575
I

——— 11573

11572
11570

Mount

4
//— ~
] A7 /"‘
]
v, "% § “
J
A \»,/
Il s
E BN
J
&

Item | Part No. Qty
1 11871 HYd HOSE - 1/2 X 139 ..ttt e st e et e e e nae e e e neeeennneeens 1
2 | D-5272 Locknut - 5/16 NyION INSErt (1023 1)...cciueiiiiieeeiie et e e 5
3 | 10811 St SCrEW = 5/16 X 2-1/2 LG c.ueeeeiiie ettt e e e s e e enee e e nneeas 5
4 | 11505 SENSOT ASSEMDIY ... ettt et en e e e e e e e nneeas 1
5 | 11570 HEX NUL - #12 - BrasS...ccoiueiiiiiiiiiiiee ettt ettt e e e e s eannee s 2
6 | 11571 Machine Screw #12 X 1 Lg - Brass ....oooouer e 2
7 | 11572 Lockwasher - #12 X 0.216 ID - BraSS ......cccuiiuuiieiiiiiiiiee ettt 2
8 | 11573 #12 Flat Washer - #12 - 0.25 1D X 0.562 OD Brass.......ccceeoeeereeeriireiie e 4
9 | 11575 Spacer - 1/4 1D x 1/2 OD X 1/4LG NYION......ouiiieee et 2
10 | 11740 Plastic Hose Clamp ASSEMDIY ..........ooi e 5
11 | 12461 ST aTo gl == Vo (] S 1

16K PLUS August 2014 1-25



Drive Chain Assembly

1-26 August 2014 16K PLUS



Drive Chain Assembly

ltem | Part No. Description Qty
1 12167 Hydraulic Cylinder - 2 X 8 SErOKE. ... .uiiiiieeiiiee ettt 1
12238 Roller Chain - #80 57P ... ittt ettt e et e e st e e e eaee e s neeeernneean 1
3 | 12240 Roller Chain - #80H 383P ... ittt e e s ae e e e aaee e 2
K53406 | Roller Chain - #100H 309P..........ccciiiemiiiiinin s sisss s sas s ssns s ssms s ssms s ssms snssmnsnssns 2
4 | 11751 Power Slide - 80 Chain .......ocuiiiiie ettt e e 1
K47300 | Power Slide - 100 chain - Serial # K161405191 and prior.........cccceeoeieiiieeeiieesieee e 1
K55367 | Power Slide - 100 chain - 22 inch chain center - Serial # K161405301 to present....| 1
5 | 12008 S T=T o =To ] gl F= T 1= SRR 1
6 | 34986 Chain Link - 80 chain (K41624 - Kit includes 2 of 34986 and hardware).............c.c........ 4
K51099 | Chain Link - 100 Chain ......cccccoiiiiiiiicmsinis s s s s s s sas s s s ssms s ssms snssms snssmnsnssns 4
7 | 44006 Chain Link Bolt - 5/16 x 1 5/8 shoulder x 1 7/8 Lg - 80 chain ........cccccceiiiieriiiieeiee e, 4
K53407 | Hex Bolt - 3/8 X 3 Lg - 100 Chain ......ccceiiiiiiiminisninnnssms s sasn s s ssss s s ssms snssmnsnsnns 4
8 | C33957 | Carriage Bolt - 3/4 X B LG . .ucieiiieeiieie ettt ettt et e e e e 2
9 | D-5272 Locknut - 5/16 Unitorque - 80 ChaiN .........cooiiiiiiiiieiiee ettt 12
M-3388 | Locknut - 3/8 Unitorque - 100 Chain ........ccceucemiiimminssrisess s s s s ssmsens 12
10 | KA5448 | HiItCh BOt... ..ottt ettt e et e e e et e e sne e e sneeeenneeeans 1
11 | K45683 | FOrk Retainer BIOCK.........cooi it 2
12 | K47015 | Slider SPacer - 80 ChaiN........cooiiiieiiiie et e et ettt e e et e ebe e e sneeesneeeeeneeeens 2
13 | K47017 | Hex Bolt-5/16 X 1 1/4 Lg - 80 ChaiN.......coiiiiieiiie ettt 8
W-478 Hex Bolt - 3/8 X 2 Lg - 100 ChaIN ....coeeemiiiniiisricessssess s ssess s s ssms s ssms s smssnssmne s 8
14 | K48395 | 4" Red Led LAmM ..ottt e e e e e e e e e 4
15 | K48396 | 4" AMDEr Led LamP . ..ceeiiiiiiiiiiie ettt e e e e 4
16 | KAB397 | RUDDEN GIOMEL ... ittt ettt ettt e et e e st e e st e e e sneeesneeeeaneeeans 8
17 | W-518 HEX NUL = B/4 ..ttt et e e et ee e s et e e s be e e e eaeeesaeeeeanneaans 2
18 | W-527 LOCKWASIET - 3/4......eeeee ettt st e e b e e rae e e s ae e e e enneeans 2
19 | W-539 FIAtWASIET = 1/2 ..ttt ettt e et e e et e e e raee e s aeeeeanneean 8
20 | K50112 | Bale SPIKe....ccociiiieiriciriininiessisass s s s ssms s s sms e sms s s an s e mn s e amn e smmn e smn ennmmnnnsans 3
21 | W-519 N LU SRS OURR 6
16K PLUS August 2014 1-27



Final Assembly

=) /// N\

R P
g <

16K PLUS

August 2014

1-28



Final Assembly

ltem | Part No. Description Qty
1 10369 (O] g E- R T R ] B e USSR 2
2 | 10662 Grab HOOK - 3/8 Chain ......coieiieeie ettt e s 2
3 | 10677 TWIN ClBVIS ..vviiieiiiiiiee ettt e ettt e e e e sttt e e e e st e e e e e st e e e e e s sasteeeaesasseeeesaansaneeeesansaeeaeanns 2
4 | 10066 HEX BOlt - 5/8 X 8 LG GII8 .....eeeeiiieiiiie ettt ettt sttt e b e e rae e e s ae e e e enneeans 1
5 10142 Draw Bar HItCh PIate......coooi it e 2
6 | 10247 Klik Pin - W/Chain+Cotter - 1/4 X 1 3/4 LG ....eeiiiieeee et 1
7 | 10313 Spacer Bushing - 1 1/2 OD X .375W ...ttt 1
8 | 11310 AlIgNMeNnt Arm ENd - L. 1
9 [ 11319 Alignment Arm ENd - Rt 1
10 | 11724 FOrKIift TOOth - 8 X 84 ...t e e e e e e e e e e e 2
11 | C15768 | HEX JAM NUL - 1 1/4 Lottt ettt e et e e e s ae e e s ne e e e enneeens 1
12 | C17295 | Locknut - 5/8 NYION INSEIT.....coo ittt e s e e e eneee e 1
13 | C33957 | Carriage Bolt - 3/4 X B LG i iueieiii ettt ettt ettt ne e eneee e 2
14 | KA5448 | HItCh BOIt.. ..ttt ettt ettt e st e et e e e sne e e sneeeeaneeeens 1
15 | K45683 | FOrk Retainer BIOCK.........cooi it 2
16 | PBID20 | HEX NUL - 1 1/4 ottt ettt et e et e e st e e et e e e snee e sneeeeaneeaans 1
17 | S32590 | HEX BOIt - 3/4 X 7 GI8 ...ttt ettt ettt ettt e e be e ene e e sneeeenneeeens 4
18 | S34182 | Washer -1 9/32 D X 2 1/2 OD ..ottt e e eneee e 2
19 | W-518 HEX NUL = B/4 .ttt ettt e st e bt e e see e e s be e e s eaeeesbeeeeanneaan 6
20 | W-527 LOCKWASIET = B/4 ...ttt e et e e e st e e e s e e e e e e e nsseeeessnnanees 6
21 | W-541 Washer - 2 OD X .813 ID ...ttt e e e e e e e e e e e e nnrae e e e e nnnees 4
16K PLUS August 2014 1-29



Hydraulic Assembly

LT RT /5
- o 2 [ —
28 6 = mﬁ \ \@m s @m o 10
/ T Va D Y ) \
/2 80 k

% : —) .
— el
-
k | =
N\
=|ll..

g@m A@ g| ugl W 49
= @%@ G \22 4é \20 45
45
26/ f-jﬁ Gﬂ%@\ﬂi—\ 45
\48 26 . 63 67
64 67
1.7 | 65 o 67
i d 65 67
57
L ~

57

\
| I@? \51 47/ é@, ] ;f/@gm ) Ny
20— [0 Gt
24

1-30 August 2014 16K PLUS



Hydraulic Assembly

3§ NOTE:
98 35 & @ 36 This is a representation of the parts
33\ bd L, o §/92 used in the hydraulic assembly and 81
31 o . - not a routing diagram. 2
37 B §£{38

66

72 Top Ports—B 11695 Cyl Piston Ends
Hm - P.O.‘ Hitch | (A.A. ‘ G.H. ‘ Bed ‘ Motor‘Looder

o3 ( ih R TEEEEE |
ey SRR i
Valve Detail

46

67

49
45
45
45
67 77 50 \
— D - /
67, 77 50 &
67 77 50
m—] L1
& %@m
/
27

69

68

LN
uﬁm
\-

16K PLUS August 2014 1-31



Hydraulic Assembly

Item | Part No. Description Qty
1 10178 Fitting Straight - 08 MORB X 08 MUIC........cciiuiiiieiiiiiie ettt e e 2
2 | 10180 Fitting 90 Elbow - 08 MORB X 08 MUIC ........ooiiiiiiiiii et 15
3 | 10187 Fitting-O-Ring Run Tee - 08 MJIC x 08 MJIC x 08 MORB.........cccevveiiiiiiiee e 1
4 | 10436 Bed Cylinder - 5 x 36 x 2 1/2 Dia shaft - 12 ORB (AW-0024) .........ccccoeiiiireiieeiiiee e 2
5 | 10439 RT AA Cylinder - 4 1/2 x 8 x 2 Dia shaft - 08 ORB (AW-0027) ......cccceeiiireriieeiiee e 1
6 | 10440 LT AA Cylinder - 4 x 8 x 1 3/8 Dia shaft - 08 ORB (AW-0028) .........ccceeiiererieeeiieaenaeenne 1
7 | 10449 Hitch Cylinder - 3 1/2 x 18 x 1 3/4 Dia shaft - 08 ORB (AU-0478) ........cccceeieeiiieaenieenne 1
8 | 10854 Inline Fitting CheCk VAIVE ... 1
9 | 10935 Fitting - Straight - 12 MORB X 12 MUIC ... .ueiiiiieie e 2
10 | K44042 | Right Loader Cylinder - 3 1/2x 19 9/16 - 08 ORB (BJ-0071) ....ooiiiiiiiiiiieeiieeeeeeeiene 1
11 | N29356 | Fitting - Swivel Nut Run Tee - #12 JIC (11348) ....eiviiiiiiiiie e 3
12 | 11350 Fitting - Straight - 20 ORB X 16 JIC ......ueiiiiii et 2
13 | 11351 Fitting - Reducer - 16 JIC X 12 JIC.........uiiiiiiiiee ettt 2
14 | 11353 Fitting - Straight - 04 MORB X #4 MUIC ........ooiiiiiiiii e 2
15 | K47925 | Adaptor - Straight - 04 ORB X 08 JIC.......cc ittt 1
16 | 11355 Fitting - Straight - 16 MORB X 08 MUIC ........coiiiiiiiie e 8
17 | 11356 Fitting - Straight - 16 MORB X 12 MUIC ........oiiiiiiiie e 8
18 | 11357 Fitting - 90 EIbow - #4 FJIC X #4 JIC ....neeiieie ettt 2
19 | 11358 Fitting - 90 Elbow - 08 FJIC X 08 MUIC ........uiiiiiieie e 1
20 | 11359 Fitting - 90 ElIbow - 12 FJIC X 12 MUIC ...t 4
21 | 11360 oY= To 07 o= SRR OUSPI 1
22 | 11365 Fitting - 90 Elbow - 12 MORB X 12 MUIC ......oiiiii ettt 4
23 | 11366 Fitting - 90 Elbow - 12 MORB X 08 MUIC .......ooiiiiiiie et 4
24 | 11368 Fitting - Union Tee - 12 MUIC ...ttt s 2
25 | 11369 16K Pressure Reducing Relief VaIVe ..o 1
26 | 11405 Fitting Swivel Nut Branch Tee - 12 MJIC x 12 FJIC X 12 MJIC .......cooviiiiiiiiiiieee e, 3
27 | 11409 L S1 1Y ] (o ) RSP 1

12285 16K Motor Body Seal Kit
12286 16K Motor Shaft Seal Kit

28 | K44046 | Left Loader Cylinder -3 1/2 X 19 9/16 - 08 ORB..........covviiiiiiere e 1
29 | 11695 TBK HAWE VAIVE D2 .......oieiiii ettt e sttt e e e st e e e e et e e e s santaneeessnnanaeeans 1
30 | 11723 Cushion Valve - 2000 PSI .......coiiiiiiec ettt e sae e e e e e sbre e e e e nrae e e e e nnnees 1
31 | K50834 | Flat Face Coupler - 3/8 X 08 FORB...........uiiiiiiiiiie e 1
32 | K50961 Connector - 10 MORB X 08 FORB.........cuiiiiiiiiiiiee e 1
33 | K48292 | HOSE Tag - €ase DIaiN .....c..oiiiiiiiiiiie ettt et et e et s e e be e e snee e ene e e eneeeennes 1
34 | K48293 | HOSE Tag - LOAU SENSE......eiiiiiiieiiiie et ettt ettt et e et e e et e e te e e s neeeeneeeeneeeennes 1
35 | N34488 | Female Quick Coupler - 1/2 X 10 FORB .......cocuiiiiiiieiee et 1
36 | N34498 | Male Coupler - 1/2 X 10 FORB.........ciiiiieii ettt 2
37 | K48291 HOSE Tag - REIUMN .. 1
38 | K4B296 | HOSE TAQ - PrESSUIE ....coiiiiiiiiiie ittt st e e e e e e 1
39 | 11811 Fitting - 45 EIDOW - 12 FJIC X 12 MUIC ....ooiiiieiiee ettt 3
40 | 11812 Fitting - Straight - 12 MORB X 12 FJIC ..o 2
41 | 11845 Hydraulic Hose - 1/2 x 69 Lg - 08 FJIC x 12 FJIC swivel ends - LDR LB, LR, RB........... 2
42 | 11846 Hydraulic Hose - 1/2 x 63 Lg - 08 FJIC x 12 FJIC swivel ends - LDRRR .........ccccceuee. 2
43 | 11847 Hyd Hose - 1/2" x 34" Lg - 08 MJIC x 08 FJIC swivel end - Tensioner Return................. 1
44 | 11849 Hyd Hose - 1/2" x 96" Lg - 08 FJIC x 12 FJIC swivel ends - RT Bed Rod ....................... 1
45 | 11850 Hyd Hose - 1/2" x 94" Lg - 90 degree 08 FJIC x 08 FJIC - Hitch R&B PO Rod............... 3
46 | 11851 Hyd Hose - 1/2" x 75" Lg- 08 FJIC - P/RTo Bed HL Ten Ret.......ccocoiiiiiiiiiiiieeeee 2
47 | 11852 Hyd Hose - 1/2" x 75" Lg - 08 FJIC x 12 FJIC swivel ends - RT Bed Piston.................... 1
48 | 11853 Hyd Hose - 1/2" x 60" Lg - 08 FJIC x 12 FJIC swivel ends - Lg LT Bed Rod.................... 1
49 | 11854 Hyd Hose - 1/2" x 58" Lg - 90 degree 08 FJIC x 08 FJIC - PO Piston..........ccccceevvuneeen. 1
50 | 11855 Hyd Hose - 1/2" x 52" Lg - 08 FJIC - Hawe To Bed HL-GH, AA........ccoiiiiiiieiieeeee 4

1-32 August 2014 16K PLUS



Hydraulic Assembly

ltem | Part No. Description Qty
51 | 11856 Hyd Hose - 1/2" x 45" Lg - 08 FJIC x 12 FJIC swivel ends - LT Bed Piston.................... 1
52 | 11857 Hyd Hose - 1/2" x 27" Lg - 08 FJIC x 12 FJIC swivel ends - Hawe To P/R Pressure....... 1
53 | 11858 Hyd Hose - 1/2" x 22" Lg - 08 FJIC x 12 FJIC swivel ends- Hawe To P/R Return ........... 1
54 | 11860 Hyd Hose - 1/4" x 21" Lg - 04- Hawe DW TO M POIt ........oiiiiiiiiiieeieeeee e 1
55 | 11861 Hyd Hose - 3/4" x 105" Lg - 12 FJIC - MOtor HOSES .......eeviiiiieiiiiieieeeeee e 2
56 | 11862 Hyd Hose - 3/4" x 55" Lg - 12 FJIC - Hawe To LC V1 (Piston).........ccccoiiiiiiiieniiieeeiee 1
57 | 11863 Hyd Hose - 3/4" x 49" Lg - 12 FJIC - Hawe To Cush, Lc V2 (Rod)........ccoceriiieeiiieneniene 3
58 | 11864 Hyd Hose - 3/4" x 38" Lg - 12 FJIC - LCTO BEd HL ..ccoueiiiiiieieeeeeeee e 2
59 | 11868 Hyd. Hose - 3/4" x 92" Lg - 12 MJIC x 12 FJIC swivel end - Hawe Return...................... 1
60 | 11869 Hyd. Hose - 3/4" x 81" Lg - 12 MJIC x 12 FJIC swivel end - Hawe Pressure................... 1
61 | N37038 | Hydraulic Hose - 3/4 x 84 Lg - 12 MORB x 12 FJIC swivel end...........ccccoeieriiieeinienene 2
62 | 11871 Hyd Hose - 1/2" x 139" Lg - 08 FJIC swivel ends - AA LT RT Connect..........cccccveevnneen. 1
63 | 11872 Hyd Hose - 1/2" x 139" Lg - 08 MJIC x 08 FJIC swivel end - AA Piston (Right) .............. 1
64 | 11873 Hyd Hose - 1/2" x 99" Lg - 08 MJIC x 08 FJIC swivel end - AA Rod (Left).....cccceeeunenne 1
65 | 11874 Hyd Hose - 1/2" x 80" Lg - 08 MJIC x 08 FJIC swivel end - GH .........cccooiiiiiiiiiiee 2
66 | 11875 Oil Line - 1/2x 74 Lg - 08 FJIC - Bed Hard Line 1/2” TEN......ccccoiiiiiiiiiee e 2
67 | 11876 Oil Line - 1/2 x 80 Lg - 08 FJIC - Bed Hard Line 1/2” GH, AA........ccoo i 4
68 | 11879 Oil Line - 3/4 x 74 Lg - 12 FJIC - Bed Hard Line 3/4” LD ROd........ccceiiiiiiiiieeeiee e 1
69 | 11880 Oil Line - 3/4 x 76 Lg - 12 FJIC - Bed Hard Line 3/4” LD PIS .......ccoiiiiiiiiieeeiee e 1
70 | K44706 | OilLine -3/4 X 132 LG - T2 FJIC .. .eiiiiieeie ettt 2
71 | K47922 | Hydraulic Hose - 1/2 x 146 Lg - 08 FJIC X 08 MUIC.......coooiiiiiiieiieeie e 1
72 | K47921 Hydraulic Hose - 3/8 x 175 Lg - 90 degree 06 FJIC X 06 MJIC ........ccoiiiiieiiniiieeeiee 1
73 | K47936 | Hydraulic Hose - 3/8 x 78 Lg - 06 FJIC X 10 MORB ......ccoociiiiiiiiieeiee e 2
74 | K44704 | OilLine - 3/8 X 129 LG - 06 FJIC .....oii ittt 1
75 | 11886 Hyd Hose - 1/2 x 25 Lg - 08 MJIC x 08 FJIC swivel end - Tensioner Pressure................ 1
76 | 12025 Bulkhead 27 Clamp - 12 MUIC ...t 4
77 | 12031 Bulkhead 1 1/2” Clamp - 08 MUIC ...t 5
78 | 12033 Bulkhead 27 Clamp - 08 MUIC ... ittt e e 2
79 | 12035 Bulk Head 1 1/2” Clamp - 06 MUJIC .........oiiii et 2
80 | 12166 LG =T o3 o oo Q@3] 13 To 1= SR 1
81 | 12167 TENSIONET CYINAEN ...ttt e b e e e ee e e st e e e aab e e e eseeeabeeeeanneeans 1
82 | 12168 PUShOFf CYIINAET ... ettt b e e raee e s ae e e eenneeens 1
83 | 12185 To Avoid Damage DECAL.........ocuuuiiiiieee e 1
84 | K47935 | Straight Adaptor - 04 MORB X 06 MUJIC .......ccoiiiiiiieiiee e 1
85 | 10175 Fitting - M Connector - 1/2 P X #8 JIC........coo ittt 2
86 | 11358 Fitting - 90 Elbow - #8 FJIC X #12 JIC .. .eiieee et 4
87 | K47926 | OilLine - 1/2 X 129 LG - 08 FUIC ..ottt e 1
88 | K47937 | Hydraulic Hose - 1/2 x 78 Lg - 10 MORB X 08 FUJIC ......cooiiiiiiiiieieeie e 1
89 | N16399 | Check Valve - T2 FORB .....ccoi it e 1
90 | N37849 [ Connector - 12 MORB X 12 FJIC ....eeiiiieiiee et e e e 1
91 | K50994 | Hyd Hose - 3/4 x 22 Lg - 12 MORB X 12 FJIC ....cuiiiiiiiieiieeie e 1
92 | N37039 [ Connector - 10 MORB X 12 MORB ......coi ittt e e e e 2
93 | K47326 | ArmS IN PreSSUIE SENSOI.......uuiiiiiieiiie e ittt e e ettt e e e sttee e e e stae e e s e nsteeasesnsaeeeeeesreeeeeennnees 1
94 | K47330 | Connector - 9/16-18 FORB X 7/16-20 MORB .......cccooiiiiieecciiee et 1
95 | K53636 | Connector - 12 FORB X 08 MNPT ....coiiiiiiie ittt e e e e nree e e e 2
96 | K53637 | Connector - 10 MORB X 05 MNPT ....ocoiiiiiiieiiiiiiie et e e e e erre e e e e nrae e e e nnnees 2
16K PLUS August 2014 1-33



Hawe Valve

2
©/ Quantities a per valve block.
||,/1
Item | Part No. Description Qty
1 12125 Valve Section SPring COVET .......ooiuiiiiiiieii et 1
12124 Flange Kit for Spring Cover (Includes Flanges and 4 Screws)
2 [ 12126 O-Ring (for Spring Cover 12125) ....cooiuiiiiiie et 1
3 | K44732 | O-Ring/Seal Kit for Valve Section (Includes O-Ring 12126; does not include Spring
L0701V g 2 2l LU UURR TR 1
4 | 12492 Rebuild Kit for Vavle Section (Includes O-Ring/Seal Kit K44732; does not include
SPriNG COVEE T2125) ... ittt e e st sbe e s e e e snee e eneeas 1
5 | K44731 O-Ring/Seal Kit for Connection BIOCK ..........cocuiiiiiiiiiiie e e 1
6 | 12491 Rebuild Kit for Connection Block (Includeds O-Ring Kit K44731) ......ccoocoeiiiieiiinniniene 1
K42397 | Power Slide Pressure Limiting Valve (Pre 2009 models) ..........ccccevieiiniiiiiiiee e 1

7 | K51553 | Hawe Relief Valve Kit
K45674 | Lock Valve (Not Shown)

12208 Solenoid Coil

1-34 August 2014 16K PLUS



Hawe Valve

CLOSED CENTER

16K PLUS August 2014 1-35



Cylinder Specification Sheet

Name: Bed Cyl Part # 10436
Type: Welded Length: 48 3/4"
Bore X Stroke: 5" x 36"

Packing Kit PMCK-AW-0024

Cae

o 10 Oe

Name: Left Loader Cyl
Type: Welded

Bore X Stroke: 3 1/2" x 20"
Packing Kit # K49705
Blind End Journal Bushing # 10936

Part # K44046

Length: 32 7/8"

o ©

Name: Right Loader Cyl
Type: Welded

Bore X Stroke: 3 1/2" x 20"
Packing Kit # K49705
Blind End Journal Bushing # 10936

g B : =;
O —0
Name: Left Alnmt Cyl Part # 10440 Name: Right Alnmt Cyl

Type: Tie-Rod
Bore X Stroke: 4" x 8"
Packing Kit # PMCK-AW-0028

Length: 19 5/8"

Type: Tie-Rod
Bore X Stroke: 4.5" x 8"
Packing Kit # PMCK-AW-0027

@70

© KO

e—1

1©

Name: Grab Hook 03 Cyl
Type: Welded

Bore X Stroke: 2 1/2" x 16"
Packing Kit # PMCK-AR-707

Part # 12166

Length: 26 3/4"

Name: Tensioner Cyl

Type: Tie-Rod
Bore X Stroke: 2" x 8"
Packing Kit # PMCK-BD-0574

@t

Fo

Name: K Hitch Cyl
Type: Welded
Bore X Stroke: 3.5" x 18"

Packing Kit # PMCK-AU-0478

Part # 10449
Length: 34 7/8"

Name: Pushoff Cyl
Type: Tie-Rod

Bore X Stroke: 3" x 30"
Packing Kit # PMCK-BD-0575

Clevis - Screw On - K49746

Part # 12167

Part # K44042

Length: 32 7/8"

Part # 10439
Length: 19 5/8"

Length: 18 1/4"

Part # 12168

Length: 40 1/4"

1-36

August 2014

16K PLUS



Electrical Control Assembly

Item | Part No. Description Qty
1 K45407 | Solenoid Harness (Not as illustrated) ............coorieiiiieiiiiii e 1
2 | 11505 FErrous Metal SENSOK ......coouiii ittt b e e ae e e s be e e s saneeea 9
3 | K47327 | Power Slide POSItION SENSOT ......ccocuiiiiiiiiiiiie ettt 1
4 | K47328 | Controller (Not as illuSIrated) .........cccooiiiiiiiiiieiee et 1

K45406 | Controller Harness (NOt SHOWN) .......coiiiiiiiiiii ittt 1
K45802 | Controller Mount Plate (Not as illustrated) ..........cocceeiiiiiiiiii e 1
5 [ 11695 HAWE VAIVE ...ttt e e s s e e e s nnne e s 1
6 | K47321 16K PLUS MORNItOr ASSEMDBIY......coiiiiiiiii ettt be e aee e 1
K47318 | Monitor Display Box
K45430 | Communication Harness (Not Shown)
7 | K45426 | Power Harness - Included in Monitor ASSEMDIY ...........oeiiiiiiiiiiiiiiiee e 1
8 | K44708 | MUltifunction Grip/Cable..........ceoiiiiiiiiii ettt 1
9 | K47019 | Control Cable - Hitch (Not as illustrated)..........c.cooiueiiiieinieeeeee e 1
10 | K47326 | Arms IN PreSSUIE SENSON......coiiiiiiiiiieiiiee ettt e ettt e ettt et e sbe e sane e e sbe e e snee e sneeasenneaeas 1
K47330 | Connector - 9/16-18 FORB X 7/16-20 MORB ..ottt 1
11 | K47313 | 3 AMP FUSE - FaSt ACHNG ... 1
12 | K47314 | 20 AMP FUSE - FaSt ACHNG. ... ueeiiiiiiiiee et 1
13 | 11890 111 (o] o IO TSR OURRP 1
14 | K45408 | Sensor Harness (NOt as illustrated) .........coocueeiiiiiiiiiiiiiie et 1
15 | K45647 | Kit - Mounting System - PROAG CONtrol BOX .......cccuiiiiiiiiiieieiiee et sieee e 1
KA5686 | MOUNTING AFIM ..ottt e e s e e e s st e e e e s s snr e e e e s anne e e e e e snnnn e e e s annneeens 1
KA5687 | MOUNT BASE......eiiiiiiiiiii ittt e e e s e e e e s e e e e s e nnneee s 1
K45685 | U-Bolt Base Mount (NOt SNOWN).......coiiiuiiiiiiieiiie ettt 2
16K PLUS August 2014 1-37



Light Assembly

@)
®)

5 ‘
5 +
5 |
3 3 4
Item | Part No. Description Qty
1 CB32690 | 7 POl PlUg CONNECION .....ceiiiiiiiiiee ettt ettt et e e e e b e e e neeeeneeas 1
2 | K49081 HArness - LED LiGNTS.....oouuiiiiiiieiee et 1
3 | K48395 | Lamp - REA LED ...ttt e e s e e e e 4
4 | K48396 | Lamp - AMDEr LED .......oooiiiiiiie ettt e 4
5 | K48397 | Grommet RUDDEN - LA ....oiiiiiiiiiiie ettt e e e e 8
Work Light Kit - Option

6 | N50367 | WOrk Light - 7 DIameter ........eeiiiiieeee e 2
7 | KB0828 | Mount - WOrK Light........cooiiiiiee e 1
8 | K51582 | Harness Extension - WOrK Lamp ......coooouiiiiiiiiii et 1
S B Y et 1 T I o Yo (g LU A - TSR 4
10 | W-867 HEX BOIt - 3/8 X 3/4 L - .neeeeiiiee ettt ettt ettt ettt e st e e s be e e e aee e s neeeeenneean 4

1-38 August 2014 16K PLUS



Suspension Assembly

The 16K PLUS uses a Hutchens Industries trailer suspension similar to below.

For detailed information visit Hutchens website resource centre at www.hutchensindustries.com.
Suspension used is H-9700 underslung with 44” centers and 2 1/4” spring seat height with 5’round axles.
Parts available through PROAG dealers are as follows:

12146 Spring Leaf Pack

12180 Spring Center Bolt

12188 Suspension Bushing Torque Arm

12272 Top Leaf - 16K Spring Back

All other suspension parts order through a qualified truck trailer shop.

Tandem Axle Overslung Shown

Torque Specifications

Item No. Fastener Oiled Dry
1 1 1/8-7 (9600/9700 Rocker Bolt) 590 Lb-Ft 790 Lb-Ft
2 1-14 (9700 Radius Rod Bolt) 540 Lb-Ft 720 Lb-Ft
3 7/8-14 (Axle U-Bolt & 9600 Radius Rod Bolt) 350 Lb-Ft 470 Lb-Ft
4 3/4-16 (Axle U-Bolt) 310 Lb-Ft 420 Lb-Ft
5 5/8-18 (Radius Rod Clamp Bolt) 130 Lb-Ft 170 Lb-Ft
6 5/8-18 (Spring Retainer Bolt) 35 Lb-Ft 50 Lb-Ft

12146 Spring Leaf Pack - Low Arch, 6 Leaf
44" Axle Center All Positions. Hook to Rear.

16K PLUS August 2014 1-39



Non Brake Hub Assembly

ltem | Part No. Description Qty
1 10046 Left SINGIE LUQG NUL ...ttt st e e sae e e s ne e e e rnneean 10
2 | 10047 Right SiNgle LUG NUL ......oiieie ettt e et ae e e s ae e e e neeeene 10
3 | 11677 Oil Cap (AIUMINUIM) ...ttt e e et e e st e e e sae e e e aaee e e sabeeesmeeeeaeneeesnseeeeaneeeennes 2
4 112011 WaASHEE = U-BOIL......coiiiiiie e 8
5 | 12012 LU= o | RS OUSTRIN 4
6 | 12013 N TU L U = o | SRR 8
7 | 12096 (01 T= | OSSR 2
8 | 12097 (O 101 T gl =1= T T o SRR 2
9 [ 12098 INNEE BEANNGS. ..ttt ettt ettt e e s s a bt e e e e ab b e e e e s aanb e e e e e s anreeeeeaans 2
10 | 12099 NON Brake HUD ... e e 2
11 | 12100 Break Right STUG.......coi ettt e e s ae e e e rneeeea 10
12 | 12101 Break Left STU ...ttt ettt b e ae e e ae e e enneeen 10

1-40 August 2014 16K PLUS



Air Brake Hub Assembly

ltem | Part No. Description Qty
1 10046 Left SINGIE LUQG NUL ...ttt st e e saee e s ae e e e rnneeens 10
2 | 10047 Right SiNgle LUg NUL ......ooi ettt s e e s b e enneeen 10
3 | 11677 Oil Cap (AIUMINUIM) ...ttt ettt e e e sse e e e aaee e e smseeesmeeeesaaeeeanseeeeanseeennes 2
4 112011 WaAShEr - U-BOIt ..o 8
5 | 12012 LU= o | RSO 4
6 | 12013 N UL U = o | SRR OURPIN 8
7 | 12096 (01 T= | OSSR 2
8 | 12097 (O 101 T gl =1= T T o SRR 2
9 [ 12098 INNEE BEANNGS. ..ttt e et e e s sa e e e e s ab e e e e e s aanbee e e e s anreeeeeaaa 2
10 | 12100 Break Right STUG.......coi ettt raee e ae e e ennee e 10
11 | 12101 Break Left STU ... ittt et e et ae e e nnee e 10
12 | 12102 AT Brake DIUM ..o e e e e e e e e 2
13 | 121083 AIFBrake HUD ... e 2

16K PLUS August 2014 1-41



Air Brake Assembly

16K PLUS

August 2014

1-42



Air Brake Assembly

ltem | Part No. Description Qty
1 10068 5/16”x2 1/2” Gr. 8 Plated HHCS ... ..ot 1
2 | 10231 5716”7 NYIOCK NUL.....ceeie ettt ettt e st e e e e e e ae e e s ee e e e eneeeennee 7
3 | 10233 T/47 NYIOCK NUL...c. ettt e et e et e e e st e e e e ae e e s beeeenneean 7
4 | 11772 5/16” -18 X 6” ZINK HHCS GIF 5.ttt 4
5 12019 Clamp 1 1/27, 2 HOlE, 1 BOlL.....cccieeeeee ettt a e e 7
6 12026 RUubber 11/27, 1/2” TUDING.......i it e e et e e e st e e e s snraeeeeens 10
7 | 12041 5/16” X 7 1/2" HHCS Gir 5 Plated.....cccieeieiiieeeee et 1
8 | 12065 (€=t o F= T (o IS T=T o o= USSR 1
9 | 12066 LG 1= To o E= T o IS 10 o] o] 2SR 1
10 | 12069 Brass 3/8” Pipe HEX NIPPIE ...coeeiieiiee ettt 2

10A | 12069 Brass 3/8” Pipe HEX NIPPIE ...coeeiieiiee ettt 2
11 | 12071 Brass 3/8” Pipe 45 Street EIDOW ........cooouiiiiiii et 5
12 | 12072 Brass 3/8” Pipe FEMAIE TEE ........eiiiiiii ettt e e 2
13 | 12077 Brass BH 3/8” FP T0O 3/8 FP ...ttt 2
14 | 12080 Brass Drain Valve 1/4” MP 607 CabIe ..........ccuoiiiiiiiiei et 1
15 | 12083 Brass 1/2” ABS T0 3/8” MP Ad@PIEN ........uiiiiee ettt 10
16 | 12084 AT Brake TanK ..o 1
17 | 12085 AP Brake VaIVE ... 1
18 | 12086 Bulkhead, 1 1/2” Clamp, 3/8” FP .....cco ittt e e 4
19 | 12087 Plastic 2 Air HOSE Clamp ......coe ittt ettt e e e e s ae e e e nneeeen 10
20 | 12088 1/47 x 17 Gr. 8 Plated HHCS ... .ot 7
21 | 12089 AIr Brake HOSE 167 ... . e 2
22 | 12090 AQr Brake HOSE 56 1/27 ...ttt ettt ettt e s e e e rne e e 4
23 | 12091 AQr Brake HOSE 468 1/27 ...ttt ettt s e e e raee e 2
24 | 12092 AQr Brake HOSE 29 1/27 ...ttt ettt e e 1
25 | 12093 AQr Brake HOSE B2 1/27 ...ttt ettt st e e rnee e 1
26 | 12094 Red Nylon Tubing 1/2” Air BrakKes 267 ...........cooioiiiiiiie et 1
27 | 12095 Blue Nylon Tubing 1/2” Air Brakes 337......ccoiiii et 1
28 | 12104 Brass 1/2” ABS To 3/8”, 45 Street EIDOW ......ueeeeeiiiiiiiiiiieeeeeeeeeeeeee e 2
29 | 12128 Blue Nylon Tubing 1/2” Air Brakes 2007 ..........cooiiiiaiiee e eiee e iee e seee e seee e 1
30 | 12129 Red Nylon Tubing 1/2” Air Brakes 2027 .........ccoooiiiiiieeie et 1
31 | 12110 Strap Hose Clamp .88” OD .....cooiiiiiiiieeee ettt e e ne e e nee e e nneeas 7
32 | 12156 Brass Pipe Bushing 1/2” MP T0 3/8” FP ........uiiiiiieiie et 2
33 | 12157 Brass Adapter 3/8” FP TO 1/4” MP......oo ottt 1

16K PLUS August 2014 1-43



Hydraulic Brake Assembly

FRONT

Hawe Valve
PN IR U L I LY
| R | M | b B @

ElERE ® ® |@ @

19

: s . 1 N\g e
sszi Eﬁ RN BN
\% 1

=g 18 [, ° o

S| = o7 "o

1-44 August 2014 16K PLUS



Hydraulic Brake Assembly

ltem | Part No. Description Qty
1 K50963 | Connector - 3/8 MJIC x 3/8 Female BSPP...........oo i 4
2 | S29967 | Elbow - 90 - 9/16-18 MJIC x 9/16-18 FJIC SWIVEl ......ccoocuiiiiiiiiiiiecie e 7
3 | C14901 | Tee - (2)9/16-18 MJIC x (1)9/16-18 FJIC - M-F-M .....ccuiiiiiiii e 3
4 | C-4403 | Tee-(2)9/16-18 MJIC x (1)9/16-18 FJIC - M-M-F .....ccoiiiiiiiiiiiee e 1
5 | D17843 | Hyd Hose - 1/4 x 40 Lg w/ 9/16-18 FJIC swivel ends .........cccooieiiiiiiiniiieeieeeeee e 1
6 | C26340 | Hyd Hose - 1/4 x 252 Lg w/ 9/16-18 FJIC swivel €ndS .........ccceeeeeeiiieeieiiiieee e 1
7 | K50954 | Brake Coupler - Female - 08 (1/2 inch) M18 x 1.5 Thread.........ccocoeiviiiiiiiiniiiee e 1
8 | K51052 | Bonded Seal - 18mm Male DIN (9500-18MM)....cc.uiiiiiiiiiiiiaiiiee e 1
9 | K50988 | Brake Hose - 3/8 x 78 Lg w/ M18 x 1.5 Male DIN x 9/16-18 FJIC ........cccoiiiiiiiiiieene 1
10 | K50825 | BUIKNEAA MOUNT ..ot e e e e e e e s e 1
11 | S42307 | Pressure RedUCING VAIVE ......cco.uii ittt e e eneee e 1
12 [ KBO989 | MOUNE PIALE..... ittt e e e e e s e enbe e e e e e e 1
13 | C15348 | Connector - 3/4-16 MORB X 9/16-18 MUIC .........uiiiiiieie e 3
14 | K50993 | Hyd Hose - 1/4 x 28 Lg w/ 9/16-18 FJIC swivel €ndS .........ccceeiiiiiiiiiiiiie e 2
15 | C14835 | Hyd Hose - 1/4 x 36 Lg w/ 9/16-18 FJIC swivel ends ..........ccccveeiviiiieeeeciieee e 2
16 | K50962 | Bulkhead - 9/16-18 MUIC ......ooiiiiieiiie ettt ettt s eeeneee e 1
17 | N42510 | Locknut - 1/4 Centre LOCK .....cooueiiiieiie ettt st 4
18 | S-1198 L= = 1] 1= S RS 4
19 | W-1540 | HEX BOIt - 1/4 X 2 g weiieeie ettt ettt ettt e st e e ete e e enee e sneeeeenneeans 2
20 | W-469 HEX BOIt = 1/4 X /4 g ettt ettt st et e st e e bt e e s nee e s neeeeanneeans 2
16K PLUS August 2014 1-45



Slack Adjustment Assembly

PAGE REFERENCE

CAMSHAFT, BUSHINGS AND BRACKET PARTS WERITOR | PAGE

[} (=3

A-1205.v-1556 | 778
SEE SLACK ADJUSTER SECTION 8 122921118 768

|O RE15008 758
R617001 7.74

R&17002 7-Ti

RE27002 768
& A-3211-A-833 RE27005 763

h / REION0F 774
L]
| /

RESTANZ F-10
o
é
1]

.
A—1206—556 % .
OO0
/ s \\\

RE57002¢1 1/2° Long) \ REZ27011
R617001{1 1/ Long) A1205-V1556  1229-Z-1118

/5| R627005
- 122971118

00

For Camshaft Repair Kit

( ( L =3

SEE CAMSHAFT SECTION 7 R615008

Y
R&17002 R630003

PAGE REFERENCE

BRAKE SHOES AND HARDWARE MERTOR | PAGE

RO

1218-G-B5 -7
1225.8B-4% 37
12569-N-274 3-5
18403 34
2238815 3-13
2235-V-618 315

1225-3-496 1258-N-274 2297.7-7222 | 32
{ 3058210 | 34
«IT 8000 2-24
wIT sooonp | 227
— 22RE.0-615 R4515 4-18
RSEF010 3-15

= 2258U-619(S) I
<7 REE7010 i
=) {Haavy-Duty}
1218G-85 ___

e
o 2297-T-7222

{ UNLINED
3105-8-210 or 1718-Y-103 SHOE SIZE  FMSI

R451% 7°  4515E

Faor Brake Repair Kit use
KIT 8000, KIT 8000HD

1-46 August 2014 16K PLUS



Index

10046 1-3,1-40, 1-41 11309 1-19 11576 1-11,1-13,1-19 12008 1-27

10047 1-3,1-40, 1-41 11310 1-29 11579 1-11,1-13 12011 1-40,1-41

10049 1-5 11319 1-29 11582 1-15 12012 1-40, 1-41

10050 1-5 11324 1-23 11584 1-9 12013 1-40, 1-41

10051 1-5 11328 1-23 11585 1-9 12019 1-43

10052 1-5 11331 1-23 11586 1-7 12020 1-5

10065 1-19,1-21 11332 1-23 11587 1-7 12022 1-5

10066 1-29 11333 1-23,1-24 11588 1-7 12024 1-5,1-11,1-13

10068 1-43 11342 1-11 11589 1-3 12025 1-5,1-11,1-13,1-33

10069 1-5 11348 1-32 11592 1-15 12026 1-5,1-11,1-13,1-43

10075 1-3,1-11,1-13,1-23 | 11350 1-32 11677 1-40,1-41 12028 1-11,1-13

10091 1-7 11351 1-32 11678 1-19,1-21 12029 1-11,1-13

10104 1-19,1-21 11353 1-32 11695 1-7,1-32,1-37 12030 1-11,1-13

10129 1-5 11355 1-32 11701 1-3 12031 1-5,1-11,1-13,1-33

10142 1-29 11356 1-32 11723 1-7,1-32 12033 1-11,1-13,1-33

10175 1-33 11357 1-32 11724 1-29 12035 1-5,1-33

10178 1-19,1-21,1-32 11358 1-32,1-33 11734 1-15 12036 1-5

10180 1-19,1-21,1-32 11359 1-32 11740 1-7,1-24,1-25 12038 1-11,1-13

10187 1-32 11360 1-7,1-32 11749 1-3 12041 1-43

10229 1-3,1-11,1-13,1-23 | 11365 1-32 11751 1-27 12050 1-15

10231 1-7,1-11,1-13,1-24,1| 11366 1-32 11772 1-43 12053 1-15
-25,1-43 11368 1-32 11774 1-5 12065 1-43

10233 1-43 11369 1-7,1-32 11808 1-7 12066 1-43

10247 1-29 11373 1-3 11811 1-32 12069 1-43

10248 1-23 11382 1-3 11812 1-32 12071 1-43

10256 1-15,1-17,1-19,1-21,| 11405 1-32 11845 1-11,1-13,1-32 12072 1-43
1-23,1-24 11409 1-15,1-32 11846 1-11,1-13,1-32 12077 1-43

10257 1-23 11414 1-15 11847 1-11,1-13,1-32 12080 1-43

10295 1-9 11468 1-5 11849 1-32 12083 1-43

10302 1-11,1-13,1-15,1-17, | 11469 1-3 11850 1-32 12084 1-43
1-19,1-21,1-23,1-24 11470 1-3 11851 1-11,1-13,1-32 12085 1-43

10313 1-29 11471 1-3 11852 1-32 12086 1-43

10351 1-19,1-21 11497 1-19 11853 1-32 12087 1-43

10352 1-5 11498 1-11 11854 1-32 12088 1-43

10355 1-19,1-21 11505 1-9,1-15,1-19,1-21,1| 11855 1-11,1-13,1-32 12089 1-43

10369 1-29 -23,1-25,1-37 11856 1-33 12090 1-43

10436 1-3,1-32 11512 1-11,1-19 11857 1-33 12091 1-43

10439 1-19,1-21,1-32 11527 1-19,1-21 11858 1-33 12092 1-43

10440 1-19,1-21,1-32 11531 1-11,1-13 11860 1-33 12093 1-43

10449 1-5,1-32 11532 1-11,1-13 11861 1-33 12094 1-43

10604 1-15,1-19, 1-21 11533 1-23 11862 1-33 12095 1-43

10646 1-7 11534 1-23 11863 1-33 12096 1-40, 1-41

10662 1-29 11541 1-19,1-21 11864 1-11,1-13,1-33 12097 1-40, 1-41

10677 1-29 11543 1-23,1-24 11868 1-33 12098 1-40, 1-41

10811 1-7,1-24,1-25 11558 1-15 11869 1-33 12099 1-40

10816 1-5 11570 1-9,1-15,1-19,1-21,1| 11871 1-25,1-33 12100 1-40,1-41

10827 1-19,1-21 -23,1-25 11872 1-11,1-13,1-33 12101 1-40,1-41

10847 1-15,1-17,1-19,1-21, | 11571 1-9,1-15,1-19,1-21,1| 11873 1-11,1-13,1-33 12102 1-41
1-23,1-24 -23,1-25 11874 1-11,1-13,1-33 12103 1-41

10854 1-32 11572 1-9,1-15,1-19,1-21,1| 11875 1-11,1-13,1-33 12104 1-43

10935 1-32 -23,1-25 11876 1-11,1-13,1-33 12110 1-43

10936 1-11,1-13,1-19,1-21 | 11573 1-9,1-15,1-19,1-21,1| 11879 1-11,1-13,1-33 12124 1-34

10949 1-7 -23,1-25 11880 1-11,1-13,1-33 12125 1-34

11065 1-3 11574 1-19,1-21 11886 1-11,1-13,1-33 12126 1-34

11115 1-17 11575 1-9,1-15,1-19,1-21,1| 11890 1-37 12128 1-43

11282 1-11,1-13 -23,1-25 11901 1-5 12129 1-43

16K PLUS August 2014 Index-i



12146 1-39 1-3,1-5,1-7,1-11,1-13,1-23 K47316 1-9 K53402 1-11,1-13

12156 1-43 D-5498 1-5,1-19, 1-21 K47317 1-9 K53403 1-11,1-13

12157 1-43 D17843 1-45 K47318 1-37 K53404

12166 1-19,1-21,1-33 K47321 1-37 1-11,1-13,1-19, 1-21

12167 1-27,1-33 F K47326 1-33,1-37 K53405 1-15

12168 1-3,1-33 F-3405 K47327 1-37 K53406 1-27

12180 1-39 1-3,1-15,1-19, 1-21, 1-23 | K47328 1-9,1-37 K53407 1-27

12185 1-33 K47330 1-33,1-37 K53635 1-15

12188 1-39 H K47771 1-5 K53636 1-33

12208 1-34 H10462 1-5 K47787 1-5 K53637 1-33

12211 1-15 H27963 1-5 K47788 1-5 K53638 1-15

12214 1-15 K47921 1-5,1-33

12236 1-15 K K47922 1-5,1-33 M

12237 1-15 K25798 1-3,1-17 K47925 1-32 M-3388 1-3,1-5,1-7,1-11, 1-

12238 1-27 K42394 119, 1-21 K47926 1-5,1-33 13,1-23,1-27,1-38

12240 1-27 K42396 119, 1-21 K47928 1-5

12242 1-15 K42397 1-34 K47929 1-5 N

12261 1-3 K44706 1-5,1-33 K48205 1-3 N19549 1-11,1-13

12272 1-39 K44708 1-37 K48208 1-3 N21189 1-11,1-13

12285 1-32 K44731 1-34 K48210 1-3 N22778 1-9,1-16,1-19, 1-21

12461 1-23,1-25 KA5407 137 K48293 1-32 N34475 1-16

12491 1-34 K45408 1-37 K48296 1-32 N34488 1-32

12492 1-34 K45426 1-37 K48395 1-27,1-38 N34498 1-32

34986 1-27 K45430 1-37 K48396 1-27,1-38 N37038 1-33

44006 1-27 K45433 1-19,1-21 K48397 1-27,1-38 N37039 1-33
K45434 1-19,1-21 K49081 1-38 N37849 1-33

A K45445 1-19,1-21 K49088 1-5 N42098 1-5,1-7

A45664 1-5 K45448 1-27,1-29 K50112 1-27 N42510 1-45
K45449 1-3 K50825 1-45 N50367 1-38

B K45647 1-37 K50826 1-5

BW-11 13 K45650 1-3 K50828 1-38 P
K45651 1-5 K50834 1-32 P61D20 1-29

Cc KA5652 1-3 K50836 1-3

C-231 1-19,1-21 K45658 1-5 K50954 1-45 S

C-1550 1-5 K45666 1-5 K50061 1-32 S-1189 1-3

C-4403 1-45 K45667 1-5 K50062 1-45 S-1193 1-9

C14835 1-45 K45668 1-5 K50963 1-45 S-1197 1-5

C14901 1-45 K45674 1-34 K50088 1-45 S-1198

C15348 1-45 K45679 1-5 K50989 1-45 1-9,1-16, 1-19, 1-21, 1-45

C15768 1-29 K45680 1-5 K50993 1-45 S-1199 1-5

C17295 1-19,1-21,1-29 | K45683 1-27,1-29 K50994 1-33 S-1925 1-3

C18761 1-5 K45685 1-37 K51052 1-45 S29967 1-45

C26340 1-45 K45686 1-37 K51086 1-3 $31736 1-15

C26701 1-17,1-19, 1-21 K45687 1-37 K51099 1-27 $32590 1-23,1-29

C32690 1-38 K45802 1-9,1-37 K51552 1-9 $32944 1-11,1-13,1-15

C33957 1-27,1-29 K47014 1-19,1-21 K51553 1-34 S34182 1-29
K47015 1-27 K51582 1-38 S42307 1-45

D K47017 1-27 K51583 1-5

D-4838 1-5 K47019 1-37 K51594 1-3 w

D-5240 1-5 K47300 1-27 K51598 1-19 WoA31 123, 1-24

D-5272 1-11,1-13,1-27 | K47304 1-23 K51599 1-19 W-187 1-5

D-5274 1-5,1-19,1-21 K47313 1-37 K53400 1-11 W-469 1-45

D-5489 K47314 1-37 K53401 1-11 W-476 111

Index-ii August 2014 16K PLUS



W-477 1-3
W-478 1-27
W-485 1-19,1-21
W-491 1-3
W-493 1-23
W-494 1-5
W-516 1-15
W-517 1-15
W-518
,1-13,1-19,1-23, 1-27,1-29
W-519 1-27
W-525 1-15
W-526 1-15
W-527
,1-13,1-19,1-23, 1-27,1-29
W-538 1-3,1-11,1-13
W-539 1-15,1-19,1-21,1-27
W-541 1-29
W-867 1-38
W-1540 1-45
W-1552 1-16,1-19, 1-21

16K PLUS

August 2014

Index-iii



Morris Industries (USA) Inc.

P.O. Box 1117

Minot, ND 58702-1117

Phone: 866-663-8515

Fax:  866-663-8535

Web www.morris-industries.com\proag

It is the policy of PROAG to improve its products whenever it is possible to do so.
PROAG reserves the right to make changes or add improvements at any time without
incurring any obligation to make such changes on machines sold previously.

August 2014 Printed in Canada



	Section 1:
Parts Breakdown
	Frame
	Hitch
	Hydraulic Valves Mounting
	Sensors Mounting
	Bed Assembly - Stage 1 - Serial # K161405191 and prior
	Bed Assembly - Stage 1 - Serial # K161405301 to present
	Bed Assembly - Stage 2
	Slow Moving Vehicle Sign
	Loader Assembly - Serial # K161405191 and prior
	Loader Assembly - Serial # K161405301 to present
	Loader Arm Assembly
	Hose Clamp Locations - Stage 1
	Hose Clamp Locations - Stage 2
	Drive Chain Assembly
	Final Assembly
	Hydraulic Assembly
	Hawe Valve
	Cylinder Specification Sheet
	Electrical Control Assembly
	Light Assembly
	Suspension Assembly
	Non Brake Hub Assembly
	Air Brake Hub Assembly
	Air Brake Assembly
	Hydraulic Brake Assembly
	Slack Adjustment Assembly
	Index
	Section 1:
Parts Breakdown
	Frame
	Hitch
	Hydraulic Valves Mounting
	Sensors Mounting
	Bed Assembly - Stage 1 - Serial # K161405191 and prior
	Bed Assembly - Stage 1 - Serial # K161405301 to present
	Bed Assembly - Stage 2
	Slow Moving Vehicle Sign
	Loader Assembly - Serial # K161405191 and prior
	Loader Assembly - Serial # K161405301 to present
	Loader Arm Assembly
	Hose Clamp Locations - Stage 1
	Hose Clamp Locations - Stage 2
	Drive Chain Assembly
	Final Assembly
	Hydraulic Assembly
	Hawe Valve
	Cylinder Specification Sheet
	Electrical Control Assembly
	Light Assembly
	Suspension Assembly
	Non Brake Hub Assembly
	Air Brake Hub Assembly
	Air Brake Assembly
	Hydraulic Brake Assembly
	Slack Adjustment Assembly

